r

Heartland

AG SYSTEMS

EQUIPMENT

/

//
AN

6400
APPLICATOR

LIQUID FERTILIZER

OWNERS MANUAL
ASSEMBLY INSTRUCTIONS
AND PARTS LIST

OM-6400L

HEARTLAND AG SYSTEMS
1180 STATE HWY 7 EAST ISSUE

HUTCHINSON, MN. 55350 JUNE 2025
(320) 587-4030






swejsAg OV pueesH eqp 977 ‘einnouby pueuesH | TI0D DEPUB|HUES MMM
0SE£SS NN ‘uosulyoin jse3 2 AemybiH 9jels 081 L
SINFLSAS OV ANVILHEVIH OL NdNL13d ANV 133HS SIHL LNO 1114 3Sv3ld

lsquinu [euss suoyd

Jsquinu |apoy diz ‘spess ‘Ao

ssalppy
s.meubis aweu Jajea(

ssalppe Jawojsn) ainjeubig
dn-jes ayeQq

alWeu Jawoisn)
uoljewlou) Jojjes

paJaAljep ajeq S
‘lenuew sJojesadQ /

uoljeWw o] JBWolsnD

ysijod pue
AlinjeJes [ENUEW BU} PESI O} JBUICISND BU) ues|) ‘sayojeos Aue Jed dn-yono| "UORIPUOD |[BIBAQ 'O
abeinoous pue jenuew s Jojesado ayj} JaWOoISND 8y} SAIS) ‘6 pauinbay y1 opew sjuswsnipy

UOONPOJJUI [ENUEBW 8Y)} Ul papiAoid aoeds ay} ui Jequinu -pojunow ase suodo e Joue JyBiom onbuoy edosd G

jeles pue [apow aulyoew ay} SJJM JSWOo)SNI 8y} dABH '8 010

SOIAISS puE SHEd SWaSAS OV puBedH L ‘Jybiay Jeqmeup, ‘ uoneiado |9As], ‘sjuswisn(pe JBYi0

"sujyoew Buols °g "9|qepeal pue pajeso| Aluadoud sjeosp ||y €
‘BugooysaignouL °g -sBunyy esealb jo uopeougn 'z

‘uonoadsul olpouad pue Ajleq -
S  ARAECE RERLSAIY, ‘pausiybn Auadoid asempley || ‘L
‘goueUsjUlEW pue uoljesuqgn| olpouad pue J0810) "¢
‘uoljesado pue uole|elsul aulyoeW 991100 ‘g LSIMO3IHD AH3ANIA- F8d

soines pue uonesedo ajeg (| ‘opeuw s| }snlpe Jadoud Ja)e 10 Ai0joB)SNES PUNO) S| I SB W)l YoBs
) ) -BUIMO||0} Jo Yoays “1swojsnod sy} 0} }i Buusalsp alojeq Aledold Bujuonjouny
ay} uie|dx3 “Jawolsnd ay} Yyum [enuew s 1ojessado sy} MaIASY s}l ulepso aq 0) Ajquissse Jaye Ajybno.oy) Juswwsjdwi sy} Joadsu

d317v3a 3HLI Ol

INENEIGEE 25 “ Z o —|—|<”— |—|m _ 0 m m >|—| z <m m< ; OT ‘simjnopSy puepseeH

SINILSAS DY = =
puepiesH 2 & puepieaH 2%






b ¥) »up) dsuy |puondo

¢y — Ly syuawabupily JUNOW UDYS
o ¥ 6¢ sy1oxonlg Jobboys |puondo
el suoljpolyloeds Appp) puD JIDG|OO]
LS qnH Jeyno) ay| buroinies

9¢ % G¢ (IsI] suod % uonoasn||l) [||U99 I3YNOY LEOV
ye @ ¢¢ (IS SHDd @ uonRDASN|||) |IUSY JSYNOD LEOV
Z¢ Ol og HDYD 9zIS 99U
V62 (199)s ss8|UID}S) UOIDIISNI|| PIOHUDK
67 (weysAs plopupy) Buiqunig uonpolddy pinbi
vz %® 97 (STOMINOD N3AVY) Buiqunid uonoolddy pinbr
£Z (MIIAMOT4 ¥39TIM) Buiquunid uonpolddy pinbry
9z % gz (Plojuby—uoN) sulyouosg buiqunid ‘(ddy pinbr
¥Z ® €T (Plojlubpy—UoN) Buiquinid uonpalddy pinbr]
zz ISI] SUDd % uonpAsN||| 3|PPPS 4ubj
4 SPDd 291AI8S % Alquessy YouH PIRld 9Zby

0¢

6l
8l
Ll
9l
Sl
vl
¢l
Zl
bl
Vol
oL 01 £
9

S
8—1LM
4

(uinyay puo INQ |I4)

0c—-6—11

QOTUNOS | SINJLINOO

Y bM Aeyps
SHUD4 Ppuy SJapullk) olnDJpAH
onoweyosg buiquinid onoJpAH

uonjpiisn||| sYbd anH [93UM
Alquessy |9aym 9bno9 |polUDYOBN
s syod Appb)
uonpJysn||| AppoQd

}si7 sHDd JDq|oo]
uonpJisnyj| 40qjoo]
suononJisu| bunoisdp
ainpedold Ajquiassy
uoljpowiiou| A3194pS
uol3oNpoJU|

AJuD.LIDp

JouUmQ 8y} ol

1sIPP8YY J8|peQ



TO THE OWNER

This manual has been prepared to assist you in the assembly of your
new equipment and contains information pertaining to safety, operating
information and all its parts.

Our personnel in sales and service are always available to assist you
when questions arise concerning the assembly and operation of your
machine.

When ordering parts, please refer to part numbers and descriptions as
listed throughout this book. All parts and whole goods will be shipped
FOB Hutchinson, Minnesota. Always check merchandise immediately
upon receipt for damage or shortage. Note any discrepancy on the

carrier’s bill of lading and notify Heartland AG Systems within 10 days.

Any returned goods will be subject to a 20 percent restocking charge.
Heartland AG Systems reserves the right to make improvements and

modifications on equipment without obligation to change previously built
equipment. All prices are subject to change without notice.




S 2 Heartland N 7 Heartland
ﬁ AG SYSTEMS av AG SYSTEMS

T 0N T
Heartland Agriculture, LLC

\\
) )

Warranty Policies and Terms

The Heartland Agriculture, LLC warranty is a limited warranty that is provided to the retail
purchaser in return for consideration paid as part of the purchase price for a product. The selling
dealer must review the warranty coverage with the retail purchaser and obtain a signature on
the Operators Manual for warranty verification.

The warranty described here is for Heartland Agriculture, LLC doing business as Heartland AG
Systems and its product line Heartland AG Systems Equipment sold and registered in the United
States and Canada and normally operated in the United States and Canada.

Warranty Period

The warranty period for all coverage begins at the time that any person, dealer or agent first
places the unit into service. At the latest, a unit is placed into service when purchased or
delivered to a purchaser.

What's Covered

If a defect in material or workmanship is found in a unit and reported during the Warranty
period, Heartland AG Systems will pay parts and labor costs to repair the defects if the
services are performed by an authorized Heartland AG Systems dealer. If parts are needed
during the repair, Heartland AG Systems will, at its option, use genuine Heartland AG
Systems, or remanufactured parts.

Heartland AG Systems provides no warranty, express or implied, for a component or other item
that is separately warranted to the purchaser by its manufacturer, such as tires. Check with your
local dealer for these details.

Exclusive Remedy

The remedy of repairing a defect in material or workmanship at a Heartland AG Systems
dealership under the terms of this warranty is the purchaser's exclusive remedy and is in lieu of
any other remedy otherwise available.

No Modification or Extension of Warranty

The Heartland AG Systems Warranty is limited to the written terms in the warranty statement.
Heartland AG Systems does not authorize any person, dealer, or agent to change or extend the
terms of this warranty in any manner. Any assistance to the purchaser in the repair or operation
of any Heartland AG Systems product outside the terms or limitations or exclusions of this
warranty will not constitute a waiver of the terms, limitations or exclusions of this warranty, nor
will such assistance extend or re-establish the warranty.

The warranty is void if the unit is used in an application for which it is not designed or the unit
has been scrapped, salvaged, stolen, junked or totaled.

Heartland Agriculture LLC, dba Heartland AG Systems and its product line Heartland AG Systems Equipment | W 1




= ~

S 2 Heartland # Heartland
N Ba=® AG SYSTEMS
Heartland Agriculture, LLC B - E
Limitations and Exclusions

The Heartland AG Systems warranty gives you specific legal rights and you may also have other
rights, which vary from state to state. This section contains the entire Heartland AG Systems
warranty. Heartland AG Systems makes no other representations or warranties, expressed or
implied, and specifically excludes the implied warranties of merchantability and fitness for
particular purpose. Heartland AG Systems will not be liable for incidental or consequential
damages resulting from a breach of the written warranty or any implied warranty.

e These limitations and exclusions may not be allowed by some states or provinces and shall
not apply to the extent such limitations or exclusions are not allowed by applicable
state/provincial law.

Owner's Responsibility

The Heartland AG Systems Warranty remains in effect during the warranty period if the owner
performs the required maintenance at the recommended intervals outlined in the product's
operator's manual and the unit is operated within its rated capacity. Genuine Heartland AG
Systems service parts or Heartland AG Systems approved service parts that meet Heartland
AG Systems specifications must be used for maintenance and repairs.

What Is Not Covered

e Replacement of non-defective wear items expected to be replaced during the warranty
period, including, but not limited to: lights, fuses, belts, drive sprockets and chains, hose, soil
engaging tools, spray tips, fertilizer deflectors, spinner blades and accessories or items
replaced due to customer demand.

¢ Normal maintenance parts and service, including, but not limited to lubrication, coolants, and
filters.

¢ All travel costs associated with hauling or towing a customer's machine to and from a repair
center related to any warranty repair unless specifically covered by a program or policy.

¢ Repairs arising from any unauthorized modification to the product.
¢ Repairs arising from service performed by agents not approved by Heartland AG Systems.

¢ Repairs arising from storage deterioration, failure to maintain the equipment, improper use of
the equipment, collision or other accident, vandalism, or other casualty, or operation beyond

the rated capacity or specifications.

¢ Repairs arising from abuse or neglect including, but not limited to operation without adequate
lubricants or coolant, over-speeding, contaminated fluids, improper storage, starting, warm-
up, or shutdown practices.

¢ Failure of the machine, its implements or attachments caused by improper field application
or overloading.

¢ Premiums charged for over-time labor costs.
e Economic loss, including lost profits, crop loss, equipment rental or other expenses.
e Cost associated with cleaning of machine in preparation for service.

e Loss or damage during shipment.

Heartland Agriculture LLC, dba Heartland AG Systems and its product line Heartland AG Systems Equipment | W 2




SZ Heartland N2 Heartland

Heartland Agricuiture, LLC B

\\
\)

e Cost of initial setup or installation of any optional equipment or attachments to a unit.

o Items used for repairs include, but are not limited to: solvents, cleaners, anti-seize lubricants,
oil-dry, shop towels, shop supplies, special tools, etc.

Included, but not limited to are checkups, adjustments, and shimming, tune-ups, spread
pattern checks, etc.

Unauthorized modification or field fixes.

o All costs of special tools or shop supplies incurred with repairs.

Claims for stolen equipment or parts.
¢ Claims for replacing a complete assembly when the repair is less than the replacement.
e Claims involving the inspection or reconditioning of units.

o Shop comebacks: any duplicate, repeat, or comeback repair resulting from improper
diagnosis, testing, or poor service work.

e Cost of removing or instaling Non-Heartland AG Systems optional equipment or
attachments.

Base Warranty Coverage

e Base Warranty is the factory warranty provided to the customer at no additional cost for a
specific period covering the complete machine.

e Liquid Applicators, except tires 1 Year
e Spreaders and Tenders, except tires 1 Year
e Nh3 Wagons, except tires 1 Year
° Bumper Hitches 1 Year
¢ Disc Covers 1 Year
e Parts 90 Days
€ Tandem Wagons (except tires and main frame) 1 year

0 Tandem Wagon main frame 5 Years
° Nitromaster Toolbars shall carry the following pro-rated warranty:

0 Year one, all components except tires 100%

0 Year two, center section and wings 80%

o Year three, center section and wings 50%

0 Year four, center section and wings 25%

0 Year five, center section and wings 10%

Heartiand Agriculture LLC, dba Heartland AG Systems and its product line Heartland AG Systems Equipment |W 3




SZ Heartland N2 Heartland

-

= == AG SYSTEMS Swr E

Heartland Agriculture, LLC e = EVIEVENG
Tires

Tires installed on all Heartland AG Systems Equipment are warranted and serviced by their
manufacturer's service outlets. Some manufacturers have separate service outlets for off
road agricultural and construction equipment. Service is available by contacting the tire
manufacturer's local representative.

Warranty Registration

All machinery items, which are invoiced by Heartland AG Systems on separate receivables,
must be registered for warranty. The warranty period for all coverage begins at the time that
any person, dealer, or agent first places the unit into service. New machine warranty
coverage begins when the machine is registered. Registration is accomplished when a
properly completed Warranty Registration is received and processed by Heartland AG

Systems.
Operator's Manual/Warranty Receipt Verification

The Heartland AG Systems New Equipment Limited Warranty for Agricultural Equipment
statement must be filled out and signed by the customer indicating receipt and an

understanding of the operator's manual and the warranty statement,
® The original form must be mailed to the address on the form.

® Make one copy for the Dealer. This copy must be retained by your dealership the same
as any other legal document.

® Make a second copy for the customer.
Heartland AG Systems Responsibility

If a defect in material or workmanship is found in a product during its warranty period,
Heartland AG Systems will pay parts and labor costs to repair the defect when the service is
performed by an authorized Heartland AG Systems dealer or agent. If parts are needed during
the repair, Heartland AG Systems will, at its option, use genuine Heartland AG Systems new
or remanufactured parts. These responsibilities include, but are not limited to:

® Costs for repairs that are the result of defects in material and workmanship
¢ Payment to dealers per policy in a timely manner

® Service information to dealers

® |dentify product deficiencies and take corrective action by field campaigns
® Make determination of premature wear

®  Provide unit that is free of defects in material & workmanship

Dealer Responsibility

Heartland Agriculture LLC, dba Heartland AG Systems and its product line Heartland AG Systems Equipment |W 4




SZ Heartland i Heartland

N Z AG SYSTEMS Ngs AG SYSTEME
Heartland Agriculture, LLC o EIEVESD

Heartland AG Systems dealers are responsible for providing prompt, courteous, and willing
service to all Heartland AG Systems equipment owners. These responsibilities include but are
not limited to:

® Equipment set-up and pre-delivery

® Sell the right product for the intended application

® Inspect the unit and initiate recovery action on any shipping damage and or shortages
® |nstruct customer on proper use, maintenance, and safety features of machine

® Advise and explain warranty coverage to customer

® Diagnose the problem, repair the unit, and submit claims in accordance with the terms
and conditions of the warranty claim policies

® Take responsibility for.saying "NO" to customers on non-warranty failures
® Apply failure analysis to questionable repairs

® Complete product update campaigns

® Have properly trained technicians and adequate tools for the job

® Retain proper documentation of failure repaired

Owners Responsibility

The Heartland AG Systems warranty remains in effect during the stated warranty period if the
owner performs the required maintenance at the recommended times as outlined in the
products operator’s manual. Genuine Heartland AG Systems or Heartland AG Systems
approved service parts must be used for maintenance. Additionally, the owner will pay for all
transportation or travel expenses related to any warranty repair.

These responsibilities include, but are not limited to:

e Perform maintenance as indicated in the operator's manual

Use the unit in the correct application (non-abusive)

Notify dealer of failures and have the machine available for repair in a timely manner
Training operators

Travel cost, towing charges, and service calls

Normal wear items

Machine damage (accidental)

Adjustments for application

Machine inspection (daily walk-around)

Warranty Eligibility

The dealer is responsible to determine that any Heartland AG Systems equipment is covered by
Heartland AG Systems warranty before performing a repair and that the repair is a warrantable
failure. Any dealer who is in doubt of the equipment's warranty eligibility may call Heartland AG
Systems for verification.

Warranty Repairs Made by the Customer

Heartland Agriculture LLC, dba Heartland AG Systems and its product line Heartland AG Systems Equipment |W5




82 Heartland S 72 Heartland

N'Z AG SYSTEMS N AGSYSTEMS
Heartland Agriculture, LLC B o

If a Heartland AG Systems dealer determines that the customer is capable, and the customer
requests permission to perform select(warranty)repairs on his product, the Heartland AG
Systems dealer is authorized to grant this customer request. The servicing dealer should
provide the parts to the customer upon request, and to assure that customer is properly
instructed on how to perform the repairs correctly.

The servicing dealer is responsible and accountable for claim accuracy and validity; specifically,
in areas such as the parts replaced date, and assurances that the parts are installed as
instructed by Heartland AG Systems. The comments section of the claim should clearly state
that the customer installed the parts. The claim reimbursement will be for parts and applicable
handling only. No labor is allowed! All replacement parts must be held for possible recall.

Parts Shortages on Whole-Goods

Dealers may submit a claim for parts shortages discovered during pre-delivery or during final
assembly at the dealer’s location. All claims for shortages must be submitted 5 days from the
original ship date from the plant and before the warranty start date.

\

Warranty Reimbursement Policies

Heartland AG Systems provides for warranty reimbursement due to defects in material or
workmanship only. Warranty does not include restoring any machine or portion thereof, which
has accumulated hours of operation, to factory new condition. This includes customer owned
and used equipment.

Except for only a few items not available through Heartland AG Systems, all Heartland AG
Systems manufactured equipment warranty repairs must be performed using only Heartland AG
Systems genuine new or remanufactured parts and accessories. installation of non-Heartland
AG Systems parts does not qualify for warranty reimbursement and can void the machine’s
warranty.

Parts

It is fully expected that all claims be filed using part numbers from the applicable Heartland
AG Systems equipment parts book whenever such part number exists. Heartland AG
Systems shall reimburse the dealer at the dealer net price (cost) in effect on the parts
replaced date.

Labor

Heartland AG Systems shall reimburse the dealer at 80% of the dealer's posted retail shop labor
rate. The retail shop labor rate shall be subject to verification by Heartland AG Systems from
copies of actual dealer invoices to customers.

Outside Charges

Specialized repair such as that done by a machine shop will be accepted as part of a warranty
claim at actual cost. Explain the parts used and the service work performed in the description
section of the claim and retain a copy of the receipt. Retain a copy of the invoice with the shop
work order to support the claim. Outside repairs that exceed the cost of the same repair, if
performed by the dealer, will be reimbursed at a lower rate.

Freight

Heartland Agriculture LLC, dba Heartland AG Systems and its product line Heartland AG Systems Equipment | W 6




S 2 Heartland N 7 Heartland

‘ AG SYSTEMS

-
= = AG SYSTEMS Yy _ LAt
Heartland Agriculture, LLC B - _ QUIPMENT

Heartland AG Systems will pay the freight charges when a warranty recalled part is to be returned
to Heartland AG Systems.

Travel
Travel will only be reimbursed when authorized by a field campaign.

Repairing or Replacing Parts and Components

When performing a warranty repair, a complete part or component should not be replaced under
warranty if the repair can be accomplished at a lower cost. If the total cost of the repair including
the cost of parts, labor, and/or outside labor or materials is less than 75% of the cost of the parts,

the part must be repaired.
Filters and Lu_bricants

Replacement of lubricants and filters do not qualify for warranty reimbursement unless damage
caused by a defect in material or workmanship results in contamination or sudden loss of fluid.
Lack of maintenance, operator misuse, or neglect will not qualify for warranty reimbursement.

Heartland Agriculture LLC, dba Heartland AG Systems and its product line Heartland AG Systems Equipment W7




N2 Heartland ;? Heartland

R Z AG SYSTEMS W Ao sveTEMs
Heartland Agriculture, LLC n = EEENE

Claim Form Guidelines
Claims Must Have

1. Product identification number (PIN) or serial number. All characters of the PIN must be
used on the warranty claim.

e Claims for parts warranty must use the word "PARTS" for the PIN. An invoice that
shows date of sale or date of installation must be supplied for all parts claims.

Model Number
Date of failure — Claims must be submitted within 30 days or repair.

Date of repair

2 &= P el

Warranty start date. Date the unit warranty starts or date the parts were sold for parts
warranty.

6. Description of the problem. Describe all problems pertinent to the claim.

Comments should be as precise as possible, attach a separate sheet if necessary, to
describe the problem.

7. l Description of the work performed. List each significant action of the repair.

8. Itemize labor. Provide a breakdown of labor for each significant repair action in the
"Describe Work Performed" column.

9. Shop order numbers. The shop order number field is used for recording your shop work
order number that is related to the claim. The shop order number field can also be used
to record the parts invoice number when claiming a parts warranty.

10. Customer information. Customer information includes the customer name, city, state,
county, and postal code. It must match the warranty registration.
11. Warranty claim total. The total of all reimbursement costs requested.

12. Dealer signature and date. All claims must be signed and dated by the distributor to be
validated.

Heartland Agriculture LLC, dba Heartland AG Systems and its product line Heartland AG Systems Equipment W8




Q3SvHOdNd 3ivad

d3IEGNNN TVI¥3S

J3gANNN 13A0NW

‘spbd Jspio noA
uaym oolaies juaidlyye ‘ydwosd nok aatb o3 uonpw
—JOojul SIYy} Spaau J3|psp JnoA "pepiaoid 9opds sy}
Ul J9qWINU |DIIBS PUD |[9pOW 3dUIYODW JNOA pJoday

SIID}OP O} ALNVHYVM 919[dWOD 98S syxks

‘asn Jadoudwi
Jo uonoajoud sadoudwi ‘sjusplodnp ‘UDSM
[pwJiou AQq pesnpbd abowbpp Jo uonplosidaq ‘7 -

‘sabioyo ||ipo> 8d1AI8S
pup bBujow ‘Buijodsupsy ‘Butupbs|) | —

‘BuImo||0) By} J49A0D jou SIop AINVHHVM

"suop uaaq sbDy
SIY} 1DY} aJnsul O} }saidjul }saq Jnok ul si
'swaysAs By pup(jiDeH 0} 8D10AUl S J9|D8P 8y} JO
Adoo b ypm Buoid WHO4 NOILYHLSIOFY ALNVHYVM
oy} bHBuipiomio) pup bBunsjdwod us|pap a8y}

Aq paysidwooop si uonpiisibas Ajubiiop ‘|onubwl
Sy} ul paquosep spb juawdinba JBY} uiDjUIDW puUD
9}piado oym siusawol}nNd Jo) paplaoid st AJUDIIDM

‘Buissiw o
pabowpop aup by} subis A}ayps ||p}sulay
'subis A}ajos |0 MO||0) pub ppal Aj|njaupn)

ok ke o o ok
%ok Kok ok k

‘310N 4

‘'seononid A}a4Ds
JO Jspuilwal D sajousp sbpbssaw siy] NOILNVD

‘UOIIDWIIOLUI
JO juiod |p1oads D sa1DJIpU|

‘pJDZDY
|[pnnuslod oiy0oeds D sajousp abbssaw sIY] ONINYYM

"ALIHM PUD 43y
JO UOf}DUIqUIOD JOJOD 3Y} SADY

jm ubis siy| pJozoy |pnrusiod oiy10ads
snolias }sow 8y} sajousp abbssaw siy] :N¥IONVA

NOILYWHOANI AL34VS

‘piomioy Buiob uaym
[9ADJ} |!M BulyoDW 3y} uonosaip ayy ul buloopy
(suiyoow ay3 pulysq buipubis) Aq pauiuwlialep

84D BUIYODW 3y} JO S9pIS pupby 143 pup pupy ybiy

‘ebowop juswdinbs 1o/pup Ainlul |puosied

Ul }NsaJ p|nod os op 0} ain|ip4{ °A|3o9li0d puD
A|2jbs auiyobw JnoAk 821AI8s pub 9)piado 0} moy
UoO noA jonuisul [Im 3} °A||njeJDO |DNUDW SIY} PDaY

NOILONAOHLNI

O¥INI



_.\\.L\;\\l\\‘.\\f\ _
_\ isbuip aynespAy bBuneladg \

y/ alojog sSuonanisqQ puy
/
/

[utiosiad Jo aulyoepy seajy g

4 TN434YI 38 4 “

Vovrvvwworyd
70T669 :HIFNNN L¥Vd

0 48908 "ON LWV

LEIELECELTE
ATHIIM N3I3HD 'HOILYHILO 40 N3IM
1SHId JHL DNIUNG B31JVIYIHL SN 0592
AHINI NILHDILIE 030VOT S3TIW DML NVHL
JHOW ON 1iNN BNIMDL HIL4Y :w‘__.m_n_mﬂuh
9n1 .81 ¥ SNISN AT3HN338 0INILHBIL
38 1SNW S1NN BAT "LINN DNIADW 380438

Noitinvo

T870€ ‘HIAINNN LYvd

MLYZQ HO ANNCNI SNOIMAE NI NE3H
TUM ENOILINULSNI 36EHL MOTI0HE O1 FHNUYA

HdIODNVA V¥
Z0T669 *HIFNNN L¥vd
uonouny ayy Jledwi Aew sulyoew ayy 03 UOIIEIYIPOW PIzIIoYIneun "uolypuod Supjiom sadoud ul suiyoew 1noA dasy

VSN :YIFGINNN LHvd

yieaq Jo Aunju) A)\pod
asnen Aepy sbuimw bujies
Hv3T70 ONVLS

wod BepuBIBaY MMM

|
SINALSAS DV -~

puejuesH Zs

TOT669 ‘HIQANN L¥vd LOT669 ‘4IFINNN LYvd

SUOI1ONJIISQO pue [auuosiad Jo aujydew Jes|) --

HdW SZ Si paads peol papuawiiodadl WNWIXe -

-uoneyodsuesy peos Suunp dn-y20| Lodsuesy JopuljAd dlnepAy asn -
Ajrep sinu jaaym }I3y) -

‘uonjepodsuesy peos Suunp suieyd Alajes asn shem|y --
Al34VS L1HOdSNVYL

siapuelsiq pue ‘s1ad ‘usup|iyd Jo eale Jel|)

uaJpIYd 10} PUIYS] ATINAIHYI YOO A2eq NoA 210439
SUIANVISAG ANV N3¥3ailHD 1D310dd

aJl] Bulydew ay) 193)4e pue A1ajes 1o /pue

*SU0IINIISUI INOYNM 1esado auoAue 19] Jou oq *Ajadoad $]013U0D 3Y3 3SN 0} MOY puE Sulydew 3y} d1es3do 01 moy uled

‘suBis A1ajes padewep Jo 3uissIW wum_awm

‘uonIpuod poos ui sudis Ayajes daayl ‘sudis A1ajes aulyoew JNoA uo pue |enueuw siyj ul sagessaw Ajajes [je pead Ajnjaie)

Q3INNILNOD NOI

SNOLLINYLSNI AL3dVS MOT104

1YINHOINI A13dVS



64KASINSTLQ

6400 APPLICATOR ASSEMBLY PROCEDURE
WITH LIQUID PUMP DRIVE

Your 6400 applicator is shipped with the small parts and hardware packed in boxes marked for the
different sections of the machine. If there are any items missing, contact Ag Systems Inc immediately.

ASSEMBLE THE CADDY AND TOOL BAR
Step 1. Select a smooth level surface for the assembly of your equipment.

Step 2. Refer to the illustration on page 13. Place the caddy frame (item 1) upon four steel sawhorses.
One at each corner of the frame.

Step 3. Install the axle assemblies (item 12). The hubs are pre-assembled to the axles. The left hand
and right hand axles are identical. Position the axles at the track width preferred and secure with
the bolts (item 14) and appropriate hardware. The narrow setting will give you a 120 inch track
width. The wide setting will be a 144 inch track width. Tighten the hardware securely.

Step 4. Mount the tire (item 89) on the rim (item 87) and mount the wheels on the hubs.

Step 5. Install the bottom linkage arms (item 3) in the bottom set of holes in the brackets at the front of
the caddy. Mount the arms with the linkage pins (item 8) and secure with the bolts (item 9) and
appropriate hardware.

~ Step 6. Unbolt the saddle assembly from the caddy frame. This needs to be done before you can install
the torsion frame assembly. Install the torsion frame (item 2) in the top set of holes in the brackets at the
front of the caddy Mount the torsion frame with the pivot pins (item 4) and secure with the bolts (item 5)
and appropriate hardware. Pins are installed from the inside facing out so the pin grease zerks are easily
accessible. Next slide the saddle ass'y forward on the caddy frame. Be sure to use the holes that place
the saddle in the farthest forward position for tank weight transfer. Caution, failure to mount the tank
forward may cause a filled caddy hitch pole to tip upward when unhitched from the tractor. Bolt
down using items 10, 11 and 9 or item 20 as shown on the saddle assembly page, See page 22 of this
manual.

Step 7. Install the hydraulic cylinders (item 75) with the body on the caddy and the shaft on the torsion
frame. Note, the butt end ports should be to the top of the cylinder and the rod end ports should
be on the side.

Step 8. Place the tool bar center section (item 1, page 11) in two sawhorses, one at each end and have
on hand a hoist or jacks or other lifting device. Attach the linkage arms (item 3, page 13) to the
bottom set of holes in the brackets on the tool bar. Mount with the linkage pins (item 8) and
appropriate hardware. Attach the torsion frame to the top set of holes in the brackets on the tool
bar with the pivot pins (item 4) and appropriate hardware.

Step 9. Assemble the poles (item 2, page 11) left hand, and (item 3) right hand to the front of the tool bar
with the bolts (item 5) and appropriate hardware. Assemble the hitch mount (item 8) to the front of
the poles with the bolts (item 9) and appropriate hardware. Install the jack (item 18) and lower it
to the ground. You may now remove the supports from the tool bar and caddy.

Step 10. Mount the Perfect Hitch (item 17) to the poles and other attachments as supplied.
See (item 22,and item 23 or item 30.

Step 11. Continue assembling the caddy.
Refer to the illustration on page 13. Mount the accessories brackets (item 83) on each end of
the torsion frame cross member. Slip the depth control rings (item 82) and the transport locks
(item 79) over the accessories bracket for storage.

]



64KASINSTLQ

Step 12. Position the ground wheel drive bracket (item 18) on the left hand rear corner of the caddy
frame.
Assemble with the U-bolts (item 19 and 20) and appropriate hardware. The U-bolt item 19 would
straddle the rear crossmember and item 20 would straddle the side tube. Mount the hinge
bracket (item 26) on the tube of the GWD bracket (item 18) with the U-bolts (item 23) and
appropriate hardware. For a 120 inch wheel track, the center of this bracket should be located
51 1/2 inches from the center of the caddy.

Step 13. ASSEMBLE THE GROUND WHEEL DRIVE (GWD.)

A. Assemble the bearings (item 62) to the inside of the pump drive bracket (item 47) with the
appropriate hardware.

B. Assemble the shaft (item 60) with the sprocket (item 51) the square key (item 52) the hub
(item 49) and the square key (item 61) and secure with the setscrews in the hub and the
sprocket.

C: Assemble the idler sprocket (item 55) to the pump drive bracket with the bolt (item 56) and
one washer (item 57) on each side of the sprocket and fasten with the lock washer (item

58) and the nut (item 59).
D. . Install the shaft assembly in the bearings in the pump drive bracket and secure with the set
screws in the bearings. Mount the wheel (item 48) on the hub (item 49) Mount this
assembly on the hinge bracket (item 26) with the shaft (item 27) and appropriate hardware.
A. Mount the pivot anchor (item 40) on the tube of the GWD bracket (item 18) and attach it to
the pump drive bracket (item 47) with the clevis pin (item 42) and hairpin (item 43).
F. Position the eye bolt (item 66) thru the slotted hole in the pump drive bracket and attach it
to the hinge bracket (item 26) with the clevis pin (item 73) and the cotter pin (item 74).
G. Position the transport lock pin (item 70) thru the guide tube on the pump mount bracket and
install the expansion pin (item 72) in the end hole of the lock pin. Insert the hairpin (item
(71) in the hole in the guide tube and thru the hole nearest the handle in the lock pin.

H. Assemble the spring (item 67) and the spring cap (item 68) to the eyebolt and secure
with two nuts (item 69). Turn the nuts onto the eyebolt to a point so that at least 3/4 inch of
thread is protruding from the nuts.

. Mount the pump (NOT SHOWN) and install the drive chain (item 53) and the link (item 54).
Adjust the idler and drive sprocket positions so that all three sprockets line up and the drive
wheel (item 48) is centered on the caddy wheel. You may have to move the sprocket on the
shaft or reposition the shaft in the bearings and/or add washers to the idler sprocket.

Step 14. Install the push rod assembly (items 30 to 39) with one end on the torsion frame and the other
end clamped to the square tube on the pump drive bracket (item 47).

Step 15. Adjust the push rod assembly. Position any temporary shim (approximately 1/4" thick) at the end
of the transport lock pin (item 70). On the push rod assembly, extend the adjustable clevis
(item 32) far enough so that all play is removed from the assembly. Remove the temporary shim
from the transport lock pin. You should now be able to push in the transport lock pin and freely
insert the hairpin (item 71). If you cannot insert the hairpin, repeat the above procedure using a
thicker shim. When this assembly is adjusted satisfactorily, secure it in place with the nut
(item 31) on the adjustable clevis.

ASSEMBLE THE WINGS OF THE TOOL BAR

Step 16. Refer to the illustration on page 11. Assemble the primary wings (item 45) to the center section.
Place the primary wings on steel sawhorses and assemble to the center section with the
hinge pins (item 37). Position the hose guide (item 67) to the pivot pin and secure all with the
bolt (item 38) etc.

Step 17. Assemble the primary wing cylinders (item 40 or 40A) size 3 x 24 onto the center section with the
body on the center section and the shaft towards the wings. Secure the butt end with the pin
(item 41). Do not secure the shaft until the hydraulic system has been purged of air.

Step 18 Assemble the secondary wings (item 61) to the primary wings with the hinge pins (item 64).
Position the hose guide (item 67) to the pivot pin and secure all with the bolt (item 65) etc.

8



64KASINSTLQ

Assemble the cylinder link (item 57) to the primary wing with the linkage pin (item 58) and
hardware as shown. Assemble the cylinder link (item 63) to the secondary wing with the linkage
pin (item 68) and hardware shown. Mount the hydraulic cylinder (item 40) size 3 x 24 onto the
primary wing with the body on the primary wing and the shaft towards the secondary wing.
Secure the butt end with the pin (item 41). Do not secure the shaft end until the hydraulic
system has been purged of air.

Step 20. Mount the wing hook block (item 71) on the secondary wing so that the latch pin is located 24
inches from the wing hinge pin. Assemble the latch assembly (item 51) with the swing stop
bushing (item 52) and when used, the locking strap (item 80) as shown in the enlarged view on
page 11. Assemble all to the primary wing with the hardware shown.

MOUNTING THE GAUGE WHEELS
Step 21 If your tool bar is equipped with mechanical gauge wheels refer to the illustration on page 15 &
the shank location illustration page.The gauge wheel assembly should be located as far to end
of the secondary wing as is practical, considering coulter locations and other obstructions.
The pivot arm with the wheel hub should be located as indicated on these illustrations. To
ensurethe bar is running level, the gauge wheel height should be adjusted to coincide with the

depth control segments used on the hydraulic cylinders on the center section and any hydraulic
wheels.

Step 22 Refer to page 22. Mount the saddle and tank as indicated. The fitting and hose arrangement
may be found on page 23.

Step 23. Install the hydraulic fittings and hoses as indicated on the hydraulic schematic illustration on
page 18.

Step 24. Purge the air from the hydraulic system

A. Firmly anchor the pole to a heavy stationary object or attach it to a tractor.

B. Pressurize the hydraulic system. Fully extend all cylinders. Make sure the shafts of the
cylinders do not hit any obstructions as they are extending. With the cylinders in the
extended position, circulate the oil for approximately one minute. Retract the cylinders.
Refer to step 20 and 21. Attach the shaft end of the cylinders to the primary wings and the
secondary wings with the pins and hardware indicated.

Partially lift the wings and stop. Observe if the wings will sag. This would indicate there is air
in the system.

Repeat steps B and C until the system operates satisfactorily.

Secure the hydraulic hoses as needed.

mm o 0

Step 25. Mount the coulter brackets and coulters at the desired spacing. And assemble the desired
knives to the coulters.

Step 26. Install the chemical application hoses and secure safely.

Step 27. Fold the wings and raise the machine to full transport height. Secure the transport locks at the
caddy cylinders and the ground wheel control. Release the hydraulic pressure so that the
supported items are resting on their transport locks.

CAUTION: BEFORE MOVING THE MACHINE. Read the operating instructions and warnings on the

page following these assembly instructions

Step 38. . With the machine in transport position, check to see that all hoses are in a safe and secure
position. Check that all hardware in tightened securely.
Your new applicator is now ready to go to work.

Caution;; Check all fasteners daily to make sure they continue to be secure.
WARNING;; Operating the unit with loosened fasteners may cause damage and result in voiding the
equipment warranty. 67



CDYOPINST

OPERATING INSTRUCTIONS

USE OF DEPTH CONTROL SPACERS

WARNING:
Failure to use, or incorrect use of the depth control spacers on the toolbar lift cylinders
will result in voiding the equipment warranty.

Correct use of the lift cylinder depth control spacers is needed to maximize equipment
performance. Incorrect use will cause the equipment to operate at uneven depths and
even result in equipment damage.

To gain maximum performance from your equipment, the depth control spacers that
have been provided with your equipment must be used when you place your equipment
in the field. It is imperative that an equal number of spacers of equal size are placed on
each of the toolbar lift cylinders before placing your equipment in service. Failure to do
so may cause damage and result in voiding the equipment warranty. Use of stroke
control spacers (depth control spacers) on the wing lift cylinders is not recommended, or
necessary when spacers are properly placed on the center section lift cylinders.

To set the equipment to the proper depth for your field conditions, place the toolbar in
the field to the desired tillage depth. Use the cylinder spacers provided with your
equipment. If two cylinders are used, place an equal number of spacers of equal size on
each of the cylinders. It is very important that both toolbar lift cylinders are functioning
with the same size of cylinder spacers before you continue to operate your equipment.
If you require deeper depth, lift the equipment, remove and replace a spacer with a
thinner spacer. If you require a shallower depth, remove a spacer and replace it with a
thicker spacer. Once the equipment has been set to your desired tillage depth by using
the correct depth control spacers you will not need to change them.

USE OF TRANSPORT LOCK

WARNING:

Failure to use the transport locks may result in equipment damage or personal injury.
Equipment transport locks are provided for safety when transporting equipment over the
road and should remain with the equipment. The transport locks also prevent the
equipment from settling or dropping when the equipment is disconnected from the
hydraulic power source. When you are finished with a field and you find it necessary to
move the equipment to a new location, simply raise the toolbar out of the ground and
place the transport locks provided on to the lift cylinder. You do not need to remove the
spacers for transport. Slide the spacers up on the cylinder rod far enough so that the
transport lock will pass below and around the spacers. Then secure the transport locks
with the pins provided. When you are finished with the equipment and it is to be parked,
it is imperative to place the transport locks around the lift cylinder rods to prevent the
equipment from settling.

/0



/0A



¥6
CH
~3 6
LS Wall
e ze way  INIWIONVING St 6
ONIHSNE HLM ANINO MOM /L1
1708 TNGN3ISSY

‘3¥3H 08 W3l
dvilS ONDIDOT INNOW

"AYAH €8 WAL

Nid HUM 33n03S
3SN NI ION S|
dVilS ONIMJOT NIHM

MNVL ISNIH
TVYNOILLAO

N e s 5k !
o 3
09 33s 6c O o

_‘m \..w_ .
6z _u.h S mvv.._r
D L8
AR~ Gt c8
L = 98
9t
o Ge
¢e
A o8
i a4 4 rAY
L B @ og
[A 28] L
ov It e 4y
aLe 9 05 6F 14 SONIM ANV &31N30

02/22/90 K3 () 4vg1001 00v9 / 00%9

048419

11



12

6300/6400 TOOLBAR el
06/04/25
CENTER SECTION AND WINGS
LIQUID AND DRY APPLICATORS
ITEM PART NO. DESCRIPTION QTY. (ITEM PART NO. DESCRIPTION QTY.
1 47003730 STD CTR SECTIONfall 07 to present 1 46 [18901805 GREASE ZERK, STRAIGHT 2
1A 47003730* STD CENTER SECTION, (to spring 07) 1 47 18901807 GREASE ZERK, 45 DEGREE 2
1B 47015023 CENTER SECTION, STRIP=TILL APLCTR. 1 48 (18549054 CLEVIS PIN, (1 X 5) 2
2  47003749* POLE, LEFT HAND(OBSOLETE SPRING 2007) 1 49 18852200 FLATWASHER, 1" 2
47005128* POLE, LEFT HAND (FALL 2006 TO PRESENT) 1 50 18560826 COTTER PIN, (3/16 X 1 1/2) 2
3  47003750* POLE, RIGHT HAND(OBSOLETE SPRING 2007) 1 51 47003821 LATCH WELDMENT 2
47015129* POLE, RIGHT HAN[FALL 2006 TO PRESENT) 1 52 47003834 SWING STOP BUSHING 2
4 18590094 HAIRPIN BRIDGE, (#8) 3/16 DIA. 1 53 18051628 BOLT, 3/8—16NC. X 1 3/4 2
5 18098435 BOLT, 3/4—10NC. X 2 1/2 GR. 8 12 54 18496800 FLANGE NUT, 3/8—16NC. 2
6 —- - 3/4 v 55 18852200 FLATWASHER, 1° 2
7 18458452 LOCK NUT, 3/4—10NC. 12 56 18560826 COTTER PIN, (3/16 X 1 1/2) 2
8 47008355 HITCH MOUNT 1 57 47003787 CYLINDER LINK, PRIMARY WING 2
9 18098435 BOLT, 3/4—10NC. X 2 1/2 GR. 8 14 58 47003767 LINKAGE PIN, PRIMARY 2
10 —— —— 3/4 = 59 18852200 1" FLATWASHER SAE 4
11 18458452 LOCK NUT, 3/4—10NC. 18 60 18560826 COTTER PIN, 3/16 X 1 1/2 4
12 800182 HITCH PIN, 1 X 6 2
Pi—301V3C PERFECT HITCH ASSEMBLY 1 61 47003780 SECONDARY WING, ELIO ONLY; 50.5" 2
INCLUDES ITEMS 13 TO 16 47003927 SECONDARY WING, (LIQ ONLY) 28.5" 2
13  PPj—301V3 PERFECT HITCH, (1 1/2" DRAWPIN) 1
14 PPi—208VR PERFECT HITCH CLEVIS 1 61A 47003933 2NDARY WING, 50.5” W BOLT—-ON PLT 2
WITH 1 1/4 OBROUND HOLE
5400 LBS. VERTICAL CAPACITY 61B 47003929 BOLT—ON FORWARD ANGLED OFFSET 2
15 18058452 BOLT, 3/4—10NC. X 5 GR. 8 1 61C 18058434 BOLT, HX 3/4 NC X 2 1/2 GR5ZP 8
16 18458452 LOCKNUT, 3/4—10NC. GR. 8 1 61D 18891800 LOCKWASHER, 3/4" ZP 8
17 PPi—421ADi PERFECT HITCH, (2" DRAWPIN) 1 61E 18418400 NUT, HEX 3/4" NC ZP 8
8410 LBS. VERTICAL CAPACITY 1 61F 47003939 COULTER REST WELDMENT 2
18 70926 JACK, 1 61G 18057454 BOLT, HEX 1/2—13 NC X 5 GRS ZC 4
61H 18891400 LOCKWASHER 1/2 ZC 4
FOR REPAIR PARTS SEE SEPARATE JACK ILLUSTRATION 61J 18417400 NUT, HEX 1/2-13 NC ZC 4
19 47010154 U—BOLT, 2
20 188116800 LOCK WASHER, 4 62 18901807 GREASE ZERK, 45 DEGREE 2
21 18449100 HEX. NUT, 4 63 47003791 CYLINDER LINK, SECONDARY WING 2
22 47005087 PIVOTING HOSE BRACKET 1 64 47003765 HINGE PIN, PRIMARY/SECONDARY 2
23 47005092 GAUGE BRACKET 1 65 18057428 BOLT, 1/2—13NC. X 1 3/4 2
24 47015091 HYD HOSE CLAMP 4 66 18497400 FLANGED NUT, 1/2—13NC. 2
25 18056832 BOLT, 3/8—16NC. X 2 1/4 2 67 47003843 HOSE GUIDE, WINGS 4
26 18459200 LOCKNUT "NYLOK" 3/8—16NC. 1 68 47003786 LINKAGE PIN, SECONDARY 2
27 18056830 BOLT, 3/8—16NC. X 2 2 69 18852200 1" FLATWASHER SAE 4
28 18811200 FLAT WASHER, 3/8 1 70 18560826 COTTER PIN, 3/16 X 1 1/2 4
29 18496800 FLANGE NUT, 3/8-=16NC 1 71 47003829 HOOK BLOCK 2
72 47302730 U-BOLT, 1/2—13NC. (7 X 8 1/2) 4
ITEMS 30 TO 36 ARE OPTIONAL 73 18891400 LOCKWASHER, 1/2 ZC 8
30 47010171 BRACKET, SELECTOR VALVE 1 74 18417400 HEX. NUT, 1/2-13NC. ZC 8
31 47001028 U-BOLT, 3/8-16NC. 1 75 DECAL, 6400 (MODEL NUMBER) 2
32 18891200 LOCKWASHER, 3/8 2 76 699100 DECAL, WARNING—CLEAR TONGUE 1
33 18436800 HEX. NUT, 3/8-18NC. 2 77 699104 DECAL, CAREFUL—CLEAR MACHINE 1
34 18056469 BOLT, 5/16—18NC. X 3 1/4 2 78 699107 DECAL, AG—SYSTEMS INC. 2
35 18811100 LOCKWASHER, 5/16 2 79 699101 DECAL, DANGER—FALLING WINGS 2
36 18406400 HEX. NUT, 5/16—18NC. 2
ITEM 80 TO 84 USED ON COMBO UNITS ONLY
37 47003762 HINGE PIN, CENTER/PRIMARY 2 80 47009848 WING LOCK STRAP 2
38 18057428 BOLT, 1/2—13NC. X 1 3/4 2 81 18051628 BOLT, 3/B—1BNC. X 1 3/4 2
39 18497400 FLANGED NUT, 1/2-13NC. 2 82 18436800 HEX. NUT, 3/8—16NC. 4
40 47300093 HYDRAULIC CYLINDER 3 X 24 4 83 18541655 CLEVIS PIN, 3/8 X 1 3/4 2
OR FOR TRACTORS WITH LESS THAN 2500 PS| USE (2) 40 & (2) 40A 84 18590091 HAIRPIN BRIDGE, .091 X 2 3/8 2
AND THE SAME FOR 17 ROW UNITS @ 30 INCH SPACINGS
40A 47300094 HYDRAULIC CYLINDER 3 1/2 X 24 2 85 47010165 HOSE BRACKET (OBSOLETE 2007)
86 47010168 BRACKET, PRESS. GAUGE (OBS. 2007)
41 47003514 CYLINDER PIN KIT (1 X 4) (2 PINS) 2 87 47001028 U-BOLT, 3/8—16NC. (OBSOLETE 2007)
42 18549054 CLEVIS PIN, (1 X 5) 2 88 18058443 BOLT, 3/4—10 NC X 4 (OPTIONAL) 4
43 18852200 1" FLATWASHER SAE 4 89 18891800 LOCKWASHER, 3/4 ZC (OPTIONAL) 4
44 18560826 COTTER PIN, 3/16 X 1 1/2 2 90 18418400 HEXNUT, 3/4—10NC ZC (OPTIONAL) &
45 47003753 PRIMARY WING, WITH 2ND HINGE 2
- — . NOTE: FOR OPTIONAL RINSE TANK KIT SEE
47015030 PRIMARY WING, NO—HINGE (93" WING) 2 PAGE 44 OF THIS MANUAL —
47005726 PRIMARY WING, NO—HINGE (108" WING) 2 91 PPSC4156BS CHAIN, SAFETY 1/2" X 567 LG |
! 92 18059061 BOLT HX CAP GRS NC ZC 1 X 4 1
* DATE OF MANUFACTURE IS REQUIRED 93 18459002 NUT NYLOCK 1 GR 5 1
TO INSURE CORRECT SERVICE PARTS 94 18852200 WASHER FLAT 1" SAE ZC 3

(ITEMS 91—4 CAN BE ORDERED AS A KIT P/N:47090314)



ATANISSY T3IHM/IMIL HY @

30QISLNO OL W3LS 3ATVA 88
NMOHS 133HM HY

08

(8 40 V) €1

(8 4o v) 21

NOILYHISNTI 8
3LVVd3s 33S
1y 13x0veg
aIn
" ¢ [3vid 13SSn9 SIHL
e 40 3aiS ¥v3H NO
ovl W3S 3LvO0]
o
A e R
gl vy o

: [A4
¥
24 \ . v ot / _ J ~St L¥ W3L 40

N () oz 4, op 30vANS 3AISNI NO
srEme * e N \\Nw W3L TIVISNI
7 _. Ly oL

6¢ e o = g .‘.;\ L

mm\\ £9 %I.,......._,.r ..._Mw_\ \\NB v
JAIMA 133HM ANNOYD e A XA |
6% flfnff!hw g 65 o U
QZ< }QD/Q\Q T ::Iu!.!f!r.../ﬂ,. Vo 85 [ By
4O1vollddy dindIT 00+%9 = o \ §g
INIWNOITY o
% 13%008dS MOTTVY L9
£s = |19 OL £¥ WAL 40 89
§z/81/£0 A3Y G — Y 30v4NS_3AISNI NO 69

OTAQOHY9 - 29 W3Ll MVISNI

13



"ON9L—8/¢ ‘LNN "X3H
8/¢ ‘YIHSYM 007
ON9L—-8/¢ ‘1108-N
13)0VHE 104NNV

SINN 907 NI1H9IL wo3a
(Isd 6%) 9¥406/08¢ ‘IHIL

W3LS IATVA
(310H OL) VZIM X 9% ‘NIiY

(Isd 6% OL 3LVIAND

63 ANV ‘88 ‘/B SW3L S3AANIONI
"H'Y ‘03 1aNASSY WIY ANV il
"H ‘Q37@W3SSY WY aNv 3L
‘INN "X3H

“YIHSYMMOOT

‘1708-n

13X0vHa  SAHOSSIOV
STOYINOD Hidad 13S,

(vig 8/1) ‘35a148 NiddIvH
Y0071 L¥OdSNVAL ‘Nid SIAT1O
MO0 1MOdSNVYML

(SNid 2) (¥ % L) Lt nid A0
Z/1 L X 9L/¢ 'Nid 31100

Z/) v X L ‘Nid SIAFTD

8 X ¢/1 £ ‘Y3IANMAD 2INNVHAAH
I X 2¢£/6 'Nid ¥31100

¥/ L X Z/1 'Nid SIAZ10

2/} L X #/1 Nid NOISNVdX3
('wig 2£17) ‘390149 NiddIvH

Nid Y0071 L4OdSNval
‘ONLL—8/S ‘LNN "X3H

dvd ONIdS

ONIMdS NOISSTHANOD

1708 3:3

'ONEL—2/1 ‘LNN X3H

2/ ‘dIHSYMMOOT

Z/V L X ONgL—-2/1 ‘1708

HONI | ‘AT9W3SSY ONIvad

Z/L L X ¥/1 'A3M 3AIEA 3dvNnDS
JAMA T3IHM ANNOAD ‘LdVHS
ONLL—8/S 'INN 'X3H

8/S "HIHSYMMOOT

8/6 'YIHSYMLY

Z/\V 2 X ONLL-8/¢ ‘1108
13%008dS 310l

MNIT ONILOANNOD

J/€ €9 X 0Gf NIVHO H3ITI0Y
Z/0 L X $/L A3M NP 3EYnDS
(oP80S) 13MD0OHIS 3INEO

(8-G'9 X §91) ANOZ—2/1 ‘INN T3IIHM
J33IHM 3AINA dWNd ‘anH

(Isd 0¥) A1EBW3ISSY T13FHM 3AINA
13%0vg JANA dWnd
ONCL—Z/1 ‘INN "X3H

NNN+———ANN

Nv—-—.—¢-—.—‘——‘—.—.—rf)‘—‘—.——u<r<j-¢‘—.—-—m‘—.—‘--—-—NNN—NNNN(\INd'd-v—r—

0089¢¥81  ¥6
00cl688l €6
8201004y C6
6¥0800/%v |6

L8yog 06
08¢0010¢ 68
2z00210C 88
0020004y LB

q1£00 898
1¢00¥ V98
00B9¢v8l 98
00C1688L S8
8¢0100Ly ¥8
LegcooLy €8
GG¥S00LY (C8
91606581 I8
¥SZL¥S8lL 08
Y 1CE00LY 6L
v16200Ly 8L
92809681 LL
1G91¥G8L 9L
16000€LY SL
CCL09G8L YL
8¢¥LvE8lL €L
eeoL1Le8L 2L
¥6006S8l L
L61£00Ly OL
006/1¥8} 69
0¢sloeLy 89
YesloeLy L9
LySL0SLY 99
00¥L1l¥8L G9
0ov1688L ¥9
9cv/S08L €9
29¥800LY 29
6169004y 19
LG¢¢00Ly 09
006/1¥81 6S
00916881 89
00911881 /S
ve64S081 9SG
8leve  GS
¢lzle  ¥S
096004y €S
6169004 2GS
Z¥e0lL IS
1108004y  0S
8904004y 6¥
616S0Lv+y 8Y
0922004y LY
0ovLLY8L  9F

‘A0 NOILdI¥OS3d

§2/50/90
STOTAQONMY9

'ON 1dvd W3l

z Z/1 'M3HSYMMOO1 00¥1688lL S¥
[4 S X ONS€L—Z/1l 'I108 ¥S¥LS08L ¥
I ('ViQ 8¥L° ‘6 ON ‘I9AI¥d NId¥IvH 8¥10658L ¢F
| Z X ¥/¢ 'NId SIAF10  0g8lvS8L  T¥
L HOHONY LOAId ‘31V1d dAV1O  98€E00LY L
| YOHONV LOAld G8SE00/t  OF
4 ONEL—Z/1 'LNN "X3H 00vLl¥BL  6C
z Z/1 ‘43HSYMMOOT 00vl6881 8¢
4 Z/L € X 'ONgL—Z/1 ‘1108 <C¥v/LS08L /L€
I WYY LOAd 92200/t  9¢
1 uve TIAIMS ‘FOVHNIT  ZZEE00L¥  SS
z (via 8¥l’ '6 ON '395QI¥9 NIdd¥IvH 8%106S8L ¥¢€
z Z/1 T X ¥/¢ ‘Nid SIA31D  S£81¥S8L €€
| GON3 SIA310  0ZEL00LY TS
| "ONOL—+/¢ 'LNN WVM "X3H £006¥+8l LT
] (IN3S34d 0L 900Z TW4)L.A13M QOd HSNd 9CLS00LY

| (LOOZ ONIIdS 31370s80) "L d713IM 4od HSNd 6CE00LY 0¢

Z€ ANV L€ ‘0T SW3Ll S3AANTONI

| (IN3S3Ud4 OL 9002) ATAWISSY AOY HSNd 921566/

| (Looz ONRdS 3LTI0SEO) A SSY AOY HSNd  6C¢C66LY

| ONSL—8/€ ‘LNNMD01 008/G¥8l 6T
| Z X "ON9L—8/¢ '1708 0889608l 8T
L 13MOVHa 39NIH ‘L4VHS 1OAId  #+S££00L¥ L2
L 13X0v48 3F9NIH - 99ZE00/v 9T
¥ ONLL=8/S 'IAN 'X3H 006LLvBL ST
¥ 8/G ‘MIHSYMMDO1 0091688l +C
z @/ % % €) ONLL—8/S '1108—N LL990€L¥ €T
¥ ‘ONLL—8/G6 'INN 'X3H 006L1l¥8l ZCT
Py g2/6 'HIHSYMMOOT 0091688L LZ
I nma: L X iv ONLL—8/S 'LTOA—N 1669004 02
I (Z/1 S X %) "ONIL-8/G ‘1108-N 919100v¥ 61
L (INISIMd OL 900Z OMIMLS)I1INOVHE aMD  vTLSLOLY

} (c00z TIv4 ILIT0SE0)LINOVHE AMO  B6£8LO0LY Bl
= ONOL—%/€ ‘LNN X3H 00¥BIYBL LI
z ¥/€ ‘d3IHSYMYID0T 008l688L 9l
¥ #/€ 'HIHSYMIVId 0081188l Sl
z Z/1 8 %X "ONDL—%/€ '1708 9/¥BS081 V¥l
z Mh_om 0l) 31TNdN0D 8nH  L1-0l0L Bagl
A 1708 0L) 3UI1dN0OD 8NH  0LOL00LY VgL
z M._qo 00Z1L) INIWATIM IV 502008 Azl
4 WO 00FL) ININGTIM TIXY  GPEL00LY VZI
ac1®azl SWAL 10Nl ‘F1ITdWOD 3IXY  S02008L¥
VEL®YZL SW3L “TONI '31ITdNOD TIXY  BLLEBELY

¥ ONEL—Z/1  'LNNMO0T  069/Sv8L L1
¥ /1 'M3HSYMIYId 00¥LL88L Ol
¥ +/€ L X 'ONE€L=2/| ‘1108 82¥LS081 6
¥ Nid FOVMNIT  L¥EC00LY B
¥ ONEL—=Z/1 'INNMDO1  069/S¥8L L
¥ Z/L '¥3HSYMIV1d oovLiest 9
¥ ¥/¢ L X ONEL-Z/L ‘1108 8Zv/S08L §
v Nid LOAld 8S€£00L¥ ¥
z WYY JOVMNIT WOLLOB  008£00/v €
| JANVH4 NOISHOL ¥6/£00L% T
| (IN3S3yd OL 9007 TWWA)INWWH4 AQAVO  LELSLOLY

| (900Z ONI¥dS 31IT0SEO)ANVHL AQQYD  C08S00LY L
“ALD NOILJIg0S3ad ON 1dvd W3l

AAMA T3FHM ANNOYO ANV AddvO

401voInddy dIinolm 00¥9

14



t| NN ANNANTOONNFTANNNNNNN
o

(91 — ¥L SWAL ) ASSV 13FHM % L G100V
(ISd 2¢ OL ALVI4ANI) GL X 049 ‘L 51049002 9l
W3LS 3IATIVA Z100Z102 Gl
1nog § X ,S1 “133IHM 06GS00LY Y1
1nog () ‘A1T1dWN0D A1gW3SSY 8nH 8YCG00LY ¢l
Z/l € X ¥/¢ ‘Nid SIA310 99G1¥G8! Zl
AdAL ITHONENYNL ‘MOvr £90069 Ll
Z/L L X 2T&/S ‘Nid ¥3LL0D 92,0968l 0l
0Z VS .} ‘YIHSYMLY A 00225881 6
Z/L T X ¥/¢€ ‘Nid SIA31D GeeLyGeel 8
0Z ONLL—8/G ‘INN "X3H 006LL¥81 L
2z 8/G ‘MIHSYM MO0T 00916881 9
(8vE8 £ X £ ¥04) "ONLL—8/S ‘1708-n Z00G0S LY g
Z/V L X 91/¢ ‘Nid ¥3LL0D 99809681 %
Nid LOAld GZYOLOLY ¢
WYY LOAId SLY0L0LY z
¢1 ONV ¢ SW3ILl S3aNTIONI
‘I13TdNOD WYY LOAId ¢1¥000LY
13M0oVEE ONIINNOW ZYL¥00LY |
NOILdIHOS3d "ON 1dvd W3l

1008Y9/% ‘N'd SINEW3Issy 133HmM 3onvo (2) 40 .13S.

“yVg700L 3HL 40 ¥3IINID IHL Q¥VMOL CIINII™O Sl
anH 3HL (NOILYDINddY QiND1) ONIOVAS HONI 8¢ ¥04
¥vg7100L 3IHL 40 aN3

JHL QYVMOL QIINII¥O 8NH 3IHL HLM WYV LOAId
JHL INNOW ‘ONIDVAS HONI 0F 1V SYNVHS 3HL HLIM
(¥3ZNI1Y34 AMA ¥O aIiNd) ¥va100L 00%9 V ¥Od

¥1—-01—90 A3Y

bl

<

4

(3¥NSSIYUd ML I1Sd 2¢)

~

dva100L £ X L

MOHONWMY9

ATEGNISSY T3dHM FONVO TIVOINVHOIN

9l




13

HUB

6400HUB
03,/08/25

ASSEMBLIES

9

MECH. GA. CADDY WHEEL CADDY WHEEL

WHEEL 10 BOLT HUB 10 BOLT HUB

5 BOLT HUB 1400 GALLON 1700 GALLON
ITEM DESCRIPTION PART NUMBER PART NUMBER PART NUMBER QTY
1 HUB COMPLETE 47005348 47001010 H1010-11 1

MFGR. PART NUMBER HA511 H1010-1 H1010—-11
HUB COMPLETE INCLUDES ITEMS 2 THRU 7 AND ITEMS 11 THRU 17 ONLY

2 HUB WITH RACES 47006348 47002010 47003010 1
3 INNER BEARING CUP 47005010 47039520 47033462 1
4 OUTER BEARING CUP 44501910 47000453 47000453 1
5 OUTER BEARING CONE 44501949 47000460 47000460 1
6 INNER BEARING CONE 47005048 47039585 47033275 1
7 GREASE SEAL 47006011 47000048 47000067 1
3 SPINDLE WASHER = 47000023 47000023 1
9 SPINDLE NUT 18488600 47000038 47000038 1
10 COTTER PIN 18560826 18560828 18560828 1
11 DUST CAP 47005297 —— = 1
12 LUG BOLT 47005014 == = 5
13 WHEEL STUD (PRESSED IN) — 4700WB51 4700WBS1 10
14 WHEEL NUT, FLANGED = 4700WB52 4700WB52 10
15 GASKET, DUST CAP = 47000049 47000049 1
16 DUST CAP — 47000027 47000027 1
17 CAP BOLT = 47000053 47000053 4

16



17



- | OIPW 9# '33L NOINN 9-£09C 8
L ¢ JIAMS 0Ird 9# X OIPW oF ‘mog13 9-0059 £ v 0 SAON3 H1089 S40Ir 9# — .98 X ¥/l '3SOH 980¥09 8l
z z JIAMS OIrd 9F X OIPW 9# ‘3L NN 9-7099 9 0 L SAN3 Hlog sdolr 9 — .02l X #/L '3SOH 0TL¥09 /L1
z ! T3IAIMS OIrd 9f X OIPW 9# ‘33L HONvag 9-0099 ¢ 0 l SAN3 HLog sdoir of — .69 X ¥/l ‘3SOH S90¥09 9l
| 4 ONIM—0 W 8# X OIPW 9# ‘¥OLOANNOD 8-9-00¥9 + 0 l SON3 H108 s40ir 9f —  .IG1 X ¥/1 ‘3SOH 1GLy09 Sl
(HSINIA Mov1g) 301440 SP0° HLIM 0 | SAN3 Hlog S40IF 9# — .6 X ¥/ ‘3SOH L60%09 ¥
1 | INIY—0 W 8# X JIPW 9# ‘MOLOINNOD ¥8—8—-00¥8 ¢ 0 | SAN3 Hlog S40ir 9# — .62 X ¥/1 '3SOH 1e0b09 <L
L ¥ ONM—0 W 8# X OIPW of MO8T3 ¥ildva¥ g-g—jogg ¢ 0 ! s4oiP 9ff X LdW 2/L — ,91Z X ¥/I '3SOH 91Ty09  zlL
(HSINIA 310v18) 301480 G¥O" HLIM 0 L s4oIr 9# X LdW T/L — .¥0Z X ¥/L ‘3SOH $0Zv09 |t
I L ONI¥—0 W 8# X OI'N 9# M0813 ¥3ldvQv ¥8—9—1089 | 0 z s{olr 9f X LdW Z/L — .08l X ¥/1 '3SOH 08L¥09 0Ol
Ao ST Qo "NOILJI¥0S3a TTON Livd wad A0 o NOILJI¥0S3a ON luvd Wall
Od ONIM | (OMd 3SVB) 40 SLSISNOD LS ONILLA (FoWIIvd ONIM) ("oxd 3svA AUI1dWOD)
1 1Z809 01059 S1000Yv9 1000¥9 ‘N'd 40 SISISNOD LSIT 3SOH
SWILSAS GAH ISd 00SZ NYHL SS37 HLM SHOLOVAHL HLIM AINO Q3¥IN0IYs«
vz x 2/1 ) n_mm¢wmnn 3YS Wz X 2/t §) mmmumnm 3YS#
[ [0}
(47 X €) dS¥zoes Ivs (¥Z X €) dS¥zoge IvS (#Z X €) ds¥Toge 3vS ¢ (¥Z X €) dstzoses 3vs
ONIM v AINIM
S AuvaN023S |= ONIM NIV = 4 =] ONIM NIVA S| AMVANOOIS /=
L] | -—
. - 9 5
t Z : +
e i s -
= N ~ 7 P
gl vy 9 L L al al
8l ow [ K]
SH SYIANMAD z b4
2w 40 40L NO 38 ISnW w9
"SYIONMIAO 3HL 40 dOL NO G3IVO0T 38 IS g & dN3 LING 1v SONILL g
LSHIANITAD AQQAVO,, = ®C
3HL 40 AN3 LLNg 3HL NO SONILLA IHL & z 5
1034400 ATIVINOLOId ATMYSSI0AN LON any  J ¢ « 0
ONIMYYA  D[1VYINIHOS,, ¥ S SiHL ! S
310N N z 2 St N
> >
. / o
\ ¥l
gl
zl ol ol Ll HO1OVL
oL
HOLOVHL
oL
C1-GL—¥0 AY
914489 (ST1F3HM 39NYD TVOINYHOINW HLIM)  ¥OLVONddy S3IM3S 00¥9/0059

QILVNIHOS ONIGANTd OINMNVAaAH



(190b—22Z—2is) Buusasuibul eduly jopju0D aspa|d swajqosd Aup sAoy nok J| “suiyobw Jnok uj [|D}SUl PuD SYDS| Joj Japuljd PajquIassDal By} 383 °

~sql/% Z —/+ 9T O} Hoq Sie|d anbio} PUD PDABI 18S  'SAl/Y —/+ 09 O} spos ey enbiol “sqI/y 0L —/+ S9T O} INWHPO] Yoys anbioy

‘Alutojiun anbio} puo spos 8i} 8y} O} SINU 9Y} BqUISSSD

puo pup|b 2y} puo }Jnq sy} ul spod sy} ubyy °(p) wel NNG 3y} uc [pas (O Y} JAAC Bqny BUY dijs pup ¢ dejs woly Aquassn aJijus 3U} a3DL

pupib ayy jo sppes QQ 8y} Joao sdijs agny 2y} ains Bupjow 3say uoysid sy ypm (g) wey ‘sqny pajio Ayby syi ojul Alquiasso alljus ayy dys

-sjpas oy} sbowpp 0} jou |Njsioo Kisa sg "pus Yous 3y} Jaao pup|b auy dis puo (g) wsy puo|b 8y} uo sjPss Y} O} ospaib jo jpod juybl o Addy -

'3JND8S pPUD U pus }ouys sy} adojdey

-Jop|noys sy} pup uojsid sy} usemiaq Buu—o ayj yould o0} jou BIDI BYD) “JAPINOYS YOYS 3Y} SPIOMO} BJ0GI3UNOT buu—o 8y} YHm umopuiny sy ojuc (9) way
uoysid oy} dis ‘jpes oy} o} aspaib Jo 3pod By D Alddy ‘umopuiny yoys sy} Jaro uojsid ayy Joj [pas buu—o |ows sy} sopjd ‘sispullfo buisoyd—uou o4

(1) way }oys sy} yoopo o} Apoal s4o noA |un

g) puo ‘(g) '(¢) swey uo spas ayy ||o sdodsy ‘L

INELESSEE]

N Me B OGN

(9) wsy uoysid ayy yo gl 8y} uo buu—o [ows sy} sop|des jou op ssepulho Buisoyd—uou soy ‘3daoxs

(190v—££T—214) bBuussuibul asuld jopjuod sspe|d uoysenb Aup aaoy nofk j| Aipssasau sp oopjdey *("93@ S}IDIO 'SBYDJDIDS 'SHOIU)
‘36pwop 1oy supd [0 joadsul pup upej) ‘jusiuedp|des Joj (g wey) uoisid pup (g wey) ‘Aiquiessp pup|b (p way) 'BNQ 8y} wWoly s[Das |0 3Aoway -
"HDYs ayj mmoﬁﬂv 0} jou sp os smof 1addoo Jo SSDIG UM SO D Ul A|QUISSSD }OUS BY} 9dDId °
*A|QUIBSSD }yoys ey} wouy (/) Wall SIAB[D BU} SAOWBS PUD JNU SIAS|D By} ussooT °
(2) weyl aqny oy} sAoway “JBPUNAD By} wiol) AIGWBSSD JOUs BY} [INd SINU POl 3} 3y} dAoway *
no pip| 8q upd supd 8y} OS DaJD 9JOIPALILI] BU} UDB|D °UCiDjol JuSABLd O} poyjaw Jeyjo Jo SJA D Ul 18puijfs 8y} a4nvas |

ATBN3ISSYSIA
‘SMOJ|0} SD Pa3ooJd ‘pajopJial A|iny puD |10 JO PAUIDIP ‘PBUDS|S ‘AUIYODW By} WOJ) PBAOWAL JBpUllko By} YUM

"34NA3008d A1GN3SSY—/—AT18N3SSYSIA oy 3L

aNM <

(SIAT10 @30713M)
(8102 ﬁhmo& 120

SIAZT1D 1SVD *AIIDNPIAIPUL S|GD|IDAD JOU SWs} ¥ Jioday
(8102 umn_w +8ZAVOLY 00SEE0LY 000££0/¥ 00S£E0LY 000€€0LY 1 Mivd3y
l +¥¥00000L  Z/SO0000L  £2#00000L  £/G00000L  €£2Z+00000L | "WSSY SIA310 £
1 120008040  +ZL00LLZ0  ¥%ZOOSLL0  #L100L1/0  +¥¥200S1Z0 NoISd 9
1 £90008080  4SOEE/180  4S988S1B0  3S994Si80  4SO88G180 | 'WSSY ANVIO S
T mem———— 4SS00ZL¥L  4SSO0SL¥L  4SS00ZLYL  4SS00SL+1 una ¢
¥y mm——— €Z1L0Z0LlL  Z9ZTL0TOLL  £9Z10Z0LL  78ZL0ZOLL | 'WSSvY @o¥ 3L €
l 9C1008090 VEO00LZLSO VE909Z9LS0 VE909ZSISO  vE909ZSLSo JanL z
1 $Z100S0L0  28900/0L0 VOS/Z6ZL0L0 HOSLETLOLO0  YOSLEZLOLO LivHS |
A.vmwlv_s V£0YYVEE0800SEY J0vWvaE0Z00ES V.OVWWEE0YZ0SE8 J40vwvaa0ve0o0ed NOILdI¥IS3a °"ON
LEYSO0LY 16000ELY £60005LY $60008LY £6000ELY W3l
‘a,03y vy XzZ/L L 8Xxzg/Leg ¥Z X ¢ T X Z/L § ¥Z X ¢
‘ALD “JAD TOMINOD  “TAD AQQYD ONIM AIpuz “JAD ONIM “IAD ONIM

P . SY3IANMAD ONISVHd—NON
D I : 404 14vHS 4O GON3I ANV
S , NOLSId 40 NOWLVINOIANOD

SNIANIAD
INISYHJ—NON
NO IN3SNd

L € S 10N 9n1d sHL 4 9

7 »
81/91/50 284 i i
907TA000¥9
¥

VA



L1 1 3IVOS

3AISLNO OL SIHOM ¥IIWY

Vv 1viad

9

S dVALS 3L NOTAN 095705| Ol
g 57 ONZ/L XH 1NN 0ovZLv8l| 6
8 7390012/ 1 '93HSYM oovi68sl| 8
L |DN1d Nid Z HIM 319vD QH S€ s/ol ¢
y "DNN£12/1 1T108N $yS9007| 9
z [EN 2 CIDENR 16960077 ¢
g D7 ON /1 O 835 XH LN 00/56¥81| ¥
8 | x¥/1 D70ON m\o_ v XH 1108 yelssosl) €
_ Ha “ASSY dWV11vNQ 720-602vS| ¢
_ H1'ASSY dWV11vNa 800-602vS| |
‘ALD NOILdINDS3A HIINNN Lavd] ()

TC/8L/E0 AY
TVNNVYWLE9666LY

JAISNI OL SIHOIT d3d

Ol : L 31vOS

&°

d1v13d

1S9208 Nd SNIT INIWIDV1d3d ddd
059208 Nd SNIT INFWIDV1d3d dIGWY

S3dIS H1O49 NO S#W3ll 40 34Nl
HONOYHL SSSANAVH LHOIT I1NOY
Py

(NMOHS ¥vd 1001 00¥9)

£69666Ly ‘N/d
SYVI100L ¥Od LM IHOIT AL3dVS




z Z/l € X 'ONLL—8/S ‘1108 0v6.G08l 8l
z avd ONIINNOW  S/Z86L0LY  L¥ l ONOL—+/€ 'LNN X34 oovelyel /1
l INGWNQT3M 43S +¥/8600/L% OF ! ¥/¢ 'WIHSYMMO0T 00816881 Sl
L INNOW MILOOHS ¥3dNS  G98600.% 6€ | Z X ON OL—-¥%/¢ ‘1108 0¢£¥BGOBL Gl
8 "ON9L—8/¢ ‘INN "X3H  0089¢¥8lL 8¢ ! ON6—8/L ‘LNNYO01  000BSHPBL +I
8 8/¢ ‘dIHSYMMO01 0021688l /L€ L ON6—-8/L 'INN X3H  008L1¥8L £l
B8 Z/L 9 X "ON9L—-8/¢ ‘1108 £989508L 9% Z (3¥s) 'a’l "WON +/1 | "¥IHSYMIYId  oovzsesl ¢l
¥ 0L 9¢ ‘SW3L S3ANIONI z ‘@'l 8/L ‘ONIHSNA HOLYD  6G¥Y600L% LI
ATENISSY d31S WNOILJO  G98666.+% L Z/L € X "ON6-8/L ‘L7108 6£58608lL Ol
] | 'ONS—1t  ‘LNNMDOT "XaH  0006S¥8L 6
z ONOL—%/€ ‘INN 'X3H 00¥8l¥8) GF ! 8// 9 X "ONg—| '[109 IVIO3dS 0Z6800LF B
r4 ¥/ ‘4IHSYM X001 0081688l & 1 ONIHSNE M¥30VdS 6168004y L
z z/L 8 X ‘ONOL—%/¢ ‘1108 09+85081 ¢ z ONIHSNE ¥3814 Bi6800/+ 9
g8 ONLL=8/G ‘INN D001 006/G¥8L TE /L aNY 9 ‘SW3AL S3ANTONI
¥ ONLL—8/S  ‘1108—-n 919100+ |€ 1 ‘HOLIH ¥vaMvda +16800/% &
¢ ONPIJS NOISNALX3 8L0000 Of L MOO7 dMvamvad  ¥S8800L%
i "1 X 8/1 ‘Nid ¥3ILLOD  ZZ9o9sel 62 L dvamvdd  £G8800LY €
L ¥/L T X 91/S 'Nid SIA312  LvLLYSBL 8T b HOLIVO dvaAMVdd  Z88800/Y T g
L ONgL—v/L ‘INN X3H  00/GEv8L LT L ‘INVES NIVW 98004y L
L ‘a1 CWON +/1 'M3IHSYMMOOT  000L688lL 92 0f Ol | 'SW3l S3ANIONI 9
l L X "ON8L—%/L ‘1708 <2Z/SS081 GZ | |S1708 ONIINNOW SS31 ‘ATGW3ISSY HOLIH - 10S9920¥ J
L Z/L L X 8l/¢ 'Nid ¥3Ll0D 9780968l +Z Ge OL | ‘SWAL S3ANIoNI
L Vs .1 ‘MIHSYMIVI4 o00zZZvesl <2 ALT1N0D ATAW3SSY HOLIH - 00G992Z0% g
L ¥ X | ‘Nid IOAd HOIV¥D  LGSL¥S8L 2T | |— ; =
4 "ONLL—8/G 'INNYD01  006.G¥8L 12 | |ALD NOILdI40S3d  "ON Lyvd Wil &
Z  3IvS '@l "WON m\.n ‘YIHSYMLYId 0091688} 0T 7
z a1 8/S 'ONIHSNE 1OAld  L/8800/% 61 ¥l @ A N,
‘ALD NOILdMOSAd  “ON 1dvd W3l ) X

(INNOW H3LOOHS H3dNS ANY)
ATEN3SSY S al Lt

IWNOILO } Ll c
9l
Gl
f
AQdvO 00G9
aNY 00+9 ‘00¢9
H04

LL—8l—2 A3Y
+0/100 ANSSI
HOLHA14359

A1GN3SSY HOLIH d13d14 92OV



SADDLE ASSEMBLY 6500SADL

1300 GALLON TANK & 1700 GALLON TANK REV 05-23-18
FOR TWO WHEEL CADDIES

See saddle mounting instructions
below for 6400 or 6500 units

2 OR 2A

1700 GALLON TANK
4 ASSEMBLY COMPLETE
P.N. 47886600

1300 GALLON TANK
ASSEMBLY COMPLETE
P.N. 47993367

19 REQ'D WITH AG26 REAR LS 19 REQ'D WITH AG26 REAR
HITCH OPTION ONLY HITCH OPTION ONLY
PLACE BETWEEN CADDY FRAME PLACE BETWEEN CADDY FRAME

E SADDLE FRAME

AND TANK SADDLE FRAM AND TANK
SECURE WITH ITEMS 10,11,12, EESU;E WITH ITEMS 10,11,12,

ITEM 19 REQUIRES 2-— OLES
50"1APAR$ CENTER T?CZ/CBEI‘H'ER 1300 GALLON TANK 1700 GALLON TANK

PART #47993367 PART #47886600
ITEM [ PART NO. DESCRIPTION QTY QTY
1 | 47003367 SADDLE WELDMENT 1 1
47409095 STRAP ASSY (SEPT 2011 & OLDER) 3
INCLUDES ITEMS 2 THRU 7
47419095 STRAP ASSY (OCT 2011 TO PRESENT) 3 3
INCLUDED [TEMS 2A THRU 7
2 | 47006353 STRAP, 120.19 LG (SEPT 2011 & OLDER) 3 3
2A | 47005744 STRAP, 115.19 LG (OCT 2011 TO PRESENT)

(]
W

3 | 18706420 SCREW, PAN HD, 5/16—18NC X 1/2
4 | 18496400 FLANGE NUT, 5/16—18NC

5 | 47409090 EYE BOLT, STRAP END
6

7

8

18496800 FLANGE NUT, 3/8—16NC.
18436800 HEX NUT, 3/B—16NC.

47000550 SPRING, STRAP TENSION

9 | 18058430 BOLT, 3/4—10 NC. X 2 GR5 ZC
10 | 18851800 FLATWASHER, 3/4

11| 18891800 LOCKWASHER, 3/4

12 | 18418400 HEX NUT, 3/4—10 NC

13 | 47003403 MOUNT BRACKET, VALVE SUPPORT
14 | 47003404 VALVE SUPPORT PLATE

15 | 18706622 BOLT, 3/8—16NC. X 1 TRUSS HD S.S.
16 | 18056822 BOLT, 3/8—16NC. X 1

17 | 18811200 FLATWASHER, 3/8

18 | 18987900 FLANGE NUT, 3/8—16NC. S.S.
*19 |1 X 4 WOOD X 60" LONG SPACER BOARD
*20 | 18058436 BOLT, 3/4—10NC. X 2 1/2

21 | 47005740 SADDLE TANK EXTENSION

pry

(V] FN X EN TNY1C Y N1 Y SR EN EN T RS PR P Y R N

Ol (N|AINININ|= =P ||

* MEMS REQ'D WITH AG26 REAR| NOTE: SADDLE MOUNTING INSTRUCTIONS:
HITCH OPTION ONLY Use rear holes (by sump) for 6400 so tank is mounted

further forward on the caddy for the required weight balance.

Use forward holes (by sump) for 6500 so tank is mounted
rearward on the caddy to allow proper shank clearance from tank when folded.

PyR



6300LQAPP2

LIQUID PLUMBING 09-30-13 s
6300, 6400, 6500 SERIES APPLICATORS ONLY '

17

NON—MANIFOLD PLUMBING

STANDARD PRESSURE SYSTEM ONLY 14

(SPRAY BOOM STYLE PLUMBING FOR 15

UNITS LESS THAN 11 ROWS)

?ﬁ%%usso FOR ) e e
UP TO MAX 30 GAL/ ACRE (Piston Pumps Only) — 1A 8 SECURE PLUMBING

QUANTITIES MARKED * TO TOOLBAR

ARE FOR EACH ROW ONLY. 1

REFER TO THE
ASSEMBLY ILLUSTRATIONS
10 DETERMINE ACTUAL FOR TANK TO PUMP COMPONENTS

e SEE PAGE 25 OF THIS MANUAL

ITEM PART NO. DESCRIPTION QTY.

1 NGP—7055 PUMP ASSEMBLY, HP SINGLE PISTON 1
NGP—9055 PUMP ASSEMBLY, HP TWIN PISTON OPT

501603 9303C HYD CENTRIFICAL PUMP ONLY OPT| OPTIONAL COMBO
5016030PEN HYD PUMP COMPLETE KIT, INCLUDES OPT| WING SHUT-OFF
HYD PUMP, and the following hoses VALVES

604324 HYD HOSE W ENDS, 1/2" X 324"  OPT
605324 HYD HOSE W ENDS, 3/4" X 324"  OPT

HOSE, BRAIDED 1/2 X 48 FT. (2
HOSE, BRAIDED 1/2 X 52 FT. (B
HOSE, BRAIDED 1/2 X 60 FT. (1§
HOSE, BRAIDED 1/2 X 68 FT. (7
19 200284 HOSEBARB, 1/4 NPT X 1/2" HOSE

NOTE: QTYS* OF SOME ITEMS VARY DEPENDING
ON THE NUMBER OF ROWS REQUIRED

1A 2150100 REDUCER BUSHING 1 1/2 — 1 1
2 200380 HOSEBARB ELBOW, 1 MNPT X 1 HB 1
3 200250 HOSE CLAMP, 3/4" — 1 3/4" 2 WING END FITTINGS
4 10040000 SPRAYER HOSE, 1" X 30 FT LONG 1 SEE PLUMBING LAYOUTS
5 200328 HOSEBARB, POLY 1" NPT X 1 HSBRB 1 IN MANUAL
6 250100 POLY CROSS, 1 INCH 1
7 200248 HOSECLAMP, 1 11/16 T0 1 1/2 2¢
8 200228 HOSE, 3/4 ID X 2*
9 HB100-075 HOSEBARB, POLY 1" X 3/4 HOSE 2
10 HBTO75—050 HOSEBARB TEE, 3/4 HOSE TO 1/2" 1*
11 200244 HOSECLAMP, 7/16 — 7/8" 4
12 210025 REDUCER BUSHING, POLY 1" X 1/4" 1
13 2003786 ELBOW, 3/4 NPT X 3/4 HOSE ¥t
13A 200449 FEMALE HOSE BARB, 3/4 NPT X 1/2 2
14 200244 HOSECLAMP, 7/16 - 7/8" 2
15 100804 TUBING, BRAIDED EVA 1/2" X 10 FT 1 TYPICAL ROW
16 100347 PRESSURE GAUGE, 0 TO 160 PSI 1 HIGH
17 100859 HOSEBARB,, 1/4 NPT X 1/2 SS i PRESSURE
18 100804 HOSE, BRAIDED 1/2 X 44 FT. (I 1
1
1
1
1
1

+| SEE PAGE 24 FOR PLUMBING REFERENCE GUIDE

20 115286—-01 CHECKVALVE, POLY
21 100804 HOSE, BRAIDED 1/2" X 1 FT 1"
22 47309038 NOZZLE BRACKET 1+
-
23 100859 HOSEBARB, 1/4 NPT X 1/2 SS 1 ITEM PART NO. DESCRIPTION QTY.
24 504017 NOZZLE BODY ASSY, INCLUDES (1) EACH OF 1* 27 47306661 SHIM, 1/4 X 2 X 4 1/2 *
500192 NOZZLE BODY 28 47306662 SHIM, 1/8 X 2 X 4 1/2 2 5
504015 STREAM STABILIZER 29 47306663 SHIM, 14GA X 2 X 4 1/2 i
502338 OR (SELECT FROM ORIFICE CHART)
503127 CAP 30 18057434 BOLT, HX HD 1/2 X 2 1/2 GR 5 1*
31 18417400 NUT, HEX, 1/2NC ZC 1#*
609643 CABLE TIES (28 inches) (not shown) 1* 32 18811400 FLATWASHER, USS ZC 1/2 1*
4455 CHART, SLIDE RULE INJECTION 1 33 18891400 WASHER, LOCK 1/2 ZC 1*
25 500553 COMBO WING SHUTOFF VALVE (per row) 1* optional
26 200244 HOSE CLAMP, 7/16 — 1 " (per row) 2* optional

23



9¢ ANV G¢ S39vd 43S
ONIGANNTd 3JJINSSTdd HOIH 04

ONIOVdS HONI 0% 1V

SMOY Gl
AIOVAYD XVN FHOV d3d VO G¢ SYALTIN0OD LS9V
S04 SI AOHLIW ONIGWN1d SIHL E——
(NIVW) 3SOH HONI 1 e mozou J.,._QMJ% o
/" dANnd
dAL 3SOH HONI +/¢ ONITT04NN ANV ONIG104
d04 X314 MOTVY Sd001 : ¥ SIOVId ¥ JOOT ONIONIH
S30V1d Z dO0T ¥IMOL L oW ﬂ .
2 _ ..w\¢ Z¥ =m_¢ # e 2t Ty .98
) m i in 1 \n

A4 .9¢
1 1 D &
3 W i am Y i
_ / et b/ g\ i e 31 \
T— I ] T4 T PR Sl o R R S 1 g (4
T...L .ﬂ[ \Lf q\f [&N o] AN A S S ,r{ww_ Y,

oS ooy e .SP =mulw-- .61 28 ze 7
A .& 8 Tivl3a 33S J w

! S3VTd €1 dAL
g 7viaa

v vl3d 33s

(IVNANVYW SIHL 40 ¢Z 39vd N
S1MvVd 804 2ddvD100+9 33S

3aIN9 IONIY3IATY ONIGNNT
(3dAL WOOE—AYHdS)
(@104INVIN NON)
2N (3¥NSS3™d ALS)
S 1 o NOILVOITddyY alndI
MO4 SYILTNOD HLIM

Jvd100L Sd1d4Ss 00¥9

v vlEa -

.




GYSL09 H3IBWNN LM dS LO0E X MOY Ll gS3ATvA TivE OML dANd TVOIIRYINID 20092002 SONILLIY ONV S3SOH QAH S3ANTONI HOIHM
Z¥G109 ¥IAWAN LM dS .ZZ X MON £1  3ATVA TIv8 19S diANd TvOIJININID £009200C 9Xd dNNd IND QAH O£0£6 N3JO£0910S
o)d ONIGNNTd dWnd 3nar L009zZ00z WOIAININID DE0S6 ‘ASSY dNNd £0910S
££5109 ¥3BANN LM &S ,0F X MO Sl NOLSId NML 3NM18r "SS3¥d—IH SS06—dON
$ZG109 ¥IGNNN UM dS 0 X MOY €1 g N 1V VAT NOLSId 19S 3N18r "SS3¥d—IH SSOL—dON
) T4 30804 .2 SIANTONI

81109 ¥3IENNN LY dS .08 X MO Zl odd ONIBNNTd JdWNd OL MNVL 009512 FOVHOVd dANd T18VIIVAY

S1G109 ¥IANNN L dS .08 X MOY L1 35V5iovd ONIBANTd OL SINVL J 18V IVAY b 3ol _wu%qmm? o B T

SI ONIBANTd 39NS533d HOH J18VIVAY = 07 2/1 %001 ‘NBHSYM 00¥lGRRL *S 3 O X Y O o 50 yy00% VaE

£ 2/\ OZ SSN ‘MIHSVMIVIY O0D¥iiEBl €S . ¥ . b = S8L/L ‘W10 3SOH  ¥¥200Z 92

M4 OZ INZ/L "¥3H ‘INN O0OFLLPBL TS 4 1dN /€ % BuvE3ISOH N4 /¢ 6¥¥00Z VST

«ZG ¥9 Z/V ¢ X /1 OH XH ‘108 #C¥LSOBL 1S ¥ ISOH #/€ X LdN +/¢ 'mOET3 9.£00 ST

I -.v\— X .l ATOd "ONIHSNE ¥3oNa3y czZ000lZ  ¥C

D o me me w | LT oK e

Q3”INDIY SMOY 40 ¥3EANN 3IHL NO ol /0 ¥ X Z X /1 'NHS 19990Eit & T S X How | 3504 NIVHAS  0000YD0L LT

ONION3Id3Q A¥VA SW3Ll INOS 4O SALO 310N 1d0 «Z (mos Jed) _ L — 91/L "dNVID ISOH ¥¥Z00Z L¥ mwmoﬂ ,_nxp.rw.h. _m?v% .mﬁhmmn wmmmwm mm

140 o1 (moa Jed) IATVA 440INHS ONIM OBWOD £GS00S 9F 3 " HONI +/1 | "SSO¥D A10d GZl0Se 81

1 #/L L x%/1 | Al0d '8¥VE3SOH 0£€00Zz LI

Z os0H | X IdN .} 84vE3S0H BZE00T S¥ 1 14 ZL X #/1 1 '3SOH ¥Y3AVddS geegooz 9l

1 1 X +\— } ONIHSNE ¥3oNa3y ODISELIT ¥ ¥ B .v\n ‘div19 3SOH 0sz00Z Sl

popiwo ¢y | 3SOHSZ’L X ldN.GT°) 'MOETI BYE3SOH 06-GZIEH Vvl

popjjwo  Zy I SH.SZ'I % 1dMDs't ‘Mol m&ﬂmo.xnmlmu_.\ownmx ¥l

2 ﬁzsa@—wm kw._u JBZ "3l Tavo £¥9609 ¥ D WO 00LL "MNYL TVOULT 62000L
(UM M SIWVYA) X #/€ ‘3SOH M3AVEdS BTZO0T OF HO ]

P 8 /€ L = ¥/ ‘dNID3SOH  06200Z B . TI¥9 0OEL 'SNVL VOUAIE  82000L £L

HOH 4 350H #/€ X LdN .} A0d "BNVE3SOH SZ0—-0018H 8¢ ‘ldN Z 'ATENISSY ONNE XNYL 6100Z00Z ¢)

Zz ldd HONI | ATOd ‘33L 0oLl9z L€ 1dN Z TiddIN 35072 L8500 11

MOM TWOIdAL “1dN Z 'dvd TL100Z 801

13M0vuE TIZZON 8€0608Ly 9E

1 1N 2 ‘¥aldvay IV 0L100Z VOL
" 141 X 2/} ¥A3 (30veE ONIEnL ¥08001 &€

1N Z AVA-E "INTVA TIVE €000z 0l

0200

I
L
L
!
m
dvd  [TIE0S m ¥/L T 0L 81/S | ‘dNVID 3S0H 952002
1
!
“
(

mmmaumaz M K10d 'INVANDIHO 10-882SLL ¥E 1dN Z/1 L X 7 ‘M3ldVaV ¥30N03¥ 0510022 6
paiias oo ) ﬁﬂz,_a:w 1ON) “PNI TINY 30MS L¥VHD SShy €F paRwo m
” »
sijys oS§./I..- 4 il INVHO 3DLINO WOM4 0TS 30LNO ONOT 14 ¥ X Z/L | 'ISOH NOUMIOS SOZIOZ) ©
e ol VIZNIEVIS NVIMIS G10¥0S Z/L | X /1 | 'BuveE3soH ¥EC00Z S
ol AQ08 TIZZON SS 261005 IdN Z/1 L X Z/1 ) "H3ANVHIS 3NN 85000 ¥
o |30 HOV3 (1) SSOMIONI'ASSY NOLLO3MNI L10¥0S 2€ “1dN Z/1 | “TddIN 35070 95500 €
ol SS 2/1 X ldN #/) “BuvVE3SOH 6SB00L IE 06 X LN Z/1 | 'MOETS BMVEISOH 9BL00Z T
It — z sweyl sopnioul) I dWNd OL MNVL 008€1Z
TYNNYA NI 92 9d J3d 1 14 26 X Z/) G30wMe '3SOH
SINOAV] ONIBNNTd 33S L 0’4 B9 X /1 a3avE8 '3SOH 10 #2€ X .¥/E ‘SONI M 3SOH OAH #2509
SONILLIY ON3 ONIM 1 W'l #9 X Z/1 a3avEa '3S0H Id0  .¥Z€ X .Z/1 “SON3 M 3SOH QM ¥2CH09
1 g4 09 X z/1 Q3avEe ‘3soH SISOH ONIMOTIO ONV dind S3ANTONI
vSZ 1 4 Z6 X Z/1 030veE '3S0H 10 (N#oHS Lo) L AUTTHNOD dNNd "QAH N3dO£09los Vi
i )l B¢ X Z/1 Q3qvEE '3S0H 10 diNd TYOLIRINGD QAH O£0£6 £09105
oz 1 W4 ¥ X Z/1 G30veE '3SOH 08001 0F 1d0  NOISId NIML dH ‘ATBN3SSY dANd  SS06—dON
SIATVA XINO NOUVOMddv "SS3dd—IH ¥od 3sn 1 NOISId J1ONIS dH ‘A1SN3SSY dAnd SSO/—dON |
440—1NHS ONIM NG NOLWI530 ON l§vd WaU Ko NOLJIEoS3d  ~"ON uvd Wl
08NOO TYNOLLJO
,56 ‘SONIOVAS ONV SMOM JO ¥3GANN 3HL
S3SOH OMNVYNGAH S3ANTINI ONV NO ONIGNSd3d NVEIOOL
@.f HNOA ¥04 Q,03¥ SILLINVND
“&t % XINO SdANd O¥dAH ¥04 Q3CIIN : VIOV INIFMELZA OL VRELVA
S TS UX ONIENNId ONV
e@ LNOAVT ONIBANTdIHL OL ¥343y
"KINO MOM 3NO NOJ 3av
» ODINVN SILLINVND
1Sd 0B ¥ VO OF
ISd OF 0 VO 0Z
6¢ WAISAS NIAVY HLM

YOV /WD OL XY OL dn
d04 @3sN S| QOHIIN SIHL
JIV] NOIVOIddv
NOILYHLISNTI S1dvd INJNIOV1d3y
JISAS JYNSSIAd HOH
QOHI3N 3NN HONvAE)
ONIBANTd AT03INVA—NON
JIALS NOOE—AVddS

....",...l. <ON MO
(Aug dwng _s__ssa. o SINN 4IONV] ANV MOY LI TIV ONV

SOEN0D MOM Gl OL LI S¥OLYONddY

S o — D S33S 0059 ANV 00¥9

(Aup sdwnd ucysid)

XTddV0r100%9 ONIgNN1d dindI

25



‘Q3AIN0Yd s3Il 318Y0
HLIM ¥v8 OL NO SONILLY 3AlL

isd 08 ® I0b Qv
isd oy ® 106 0¢

USADY UM

o6 0/—G9

‘310N

S30V1d + d001 INIONIH

ONIOVdS HONI 0% 1V
NMOHS SMOY Gl
SYILTINOD LEOV Woyeks
SFVId Ll dAL
oy 240D Jad
@ T™
‘s N, S50 iR 7 3
/ \ N [ 8d-emna
I_:EFBEHM ) T
S
4 =] =
SIOVId Z dOOT ¥IMOL—|
(sont uw mmw#zmo xomn_m_m_ mz%x qum._w )
S30V1d 1 HONVY HON i
/ UL wﬂ
saul| Japaay ssoy /¢ |Io a Twvi3a 33s %
.S
.9€ .98 nmn/ «88 «<¥ 7
&

S30V1d v dAL
SAN3 dvg100L
Q TvI3a

\ :m

. Jﬁb@@bﬂﬁ? =

/

C1—¢0—0l A3
og1d1HAa.IAYI

/ JdINO 30Ndd343d ONIGNNTTd
AOHLAW INI'T HONVHY

i/
v vl3a 33s

(IVNNVYW SIHL 40 SZ 39¥d NO
S1¥Vd ¥04 THAdYD100¥9 33S)

(QTO4INYIN  LNOHLIM)

NOILVYOI1ddY dINoI
d04 SH4L1N00 HLIM

Adva 1001 S31d4s 00%9

S
S\ Ol o ¢ .8v .zl ..Q\ bl
\ / g v13q 335

S30v1d ¢ dAL
g Tivi3a

7




o « b = 9L/L 'dAVID 3SOH ¥¥200Z OF

L SNOUdD IdINM ¥04 STVS 33S 2INA 05 L SS 771 X 1dN ¥/} 'GYVEISOH 658001
‘e1L ‘L1 ‘Ll Nyl B 1$G109 ¥3BANN LIX MOY LI * , 1 E.sm_eo JWNSSIWd  £¥€001 %
. 766109 ¥3IENNAN LY MOY SI 2 0z g/} %007 ‘Y3HSVM 0OviEBEL 6F ! 13°0bX .z/\ O30S “ISOH 08001 (2
[ NIy} g Sws} sepnjoul W Z/1 07 SSN NIHSVMIV 00¥11BBL 8% z . L ~"S1/L 'dWy1) 3SOH  ¥YZOOZ 92
€ZS109 ¥3IGNNN LM MOM €1 (4 0Z INZ/1 X3H INN  00PLL¥EL iy 3 350H .2/ X ldN +/1 ‘moET3 ¥68Z00Z2 ST
ST anid OL YINVL 009¢12 LTS SN Ay e G & N9 T/L T X Z/L GH XH W08 yevesosl oF | ot 02 S/ nieand - coucenal ¥
GGy pup Y1S109 MIBNNN L5 MOY 11 { (uwous jou) NOLDIPNI FINY 3ANS LMVHD SSiv ¥ oz 91-8/5 ‘INIINVLI 0096YEL ZZ
'62-SZ "9L—yl 8 Swel STOVHOVd WOLVOIONI MO13 ¥30TM o U Koy, NS Feos0ciy B - wzﬂazw“ﬁmhﬁéﬁnéxwﬁﬁ ihersils o0

suipjued SUOLINOW HIDTIM it /b ¥ X Z X ¥/1L 'NHS 199908L% £F >._m~hhwm<mp—... :ﬁmuo: ﬁh__w %.__m.._zo‘_m__...m e
5 S TS, S8 BN Y wenmenhi® ST |17 mubese B T
up Mid 9871d'SI™d—IH SS06—dON 10092002 it MIZNIEVIVS AVANIS  Si0¥0S OF 1 00°) ‘T 8 H  25v00Z Vs8I
SSvv P Mt 08 T1ZZON  ZBLOOS 6F L (smai yym ssuod) X 1'JSOH M3AWNAS 0000Y00L 91
2=z ‘91-y1 B su s imiens m R || SQID SRR e o

SUIDIUOD SHOLINON MIOTM 3% e letl ainh i S ommoy  toeo0s 0F g 350 =t Xsfss, i woudrd e2000z wo

104 BYJ DANTJ GG0Z—doN SNOLLH0 3HIO 3 o x /e TN GRS ST | | 1 n'E iNaseY SNNG L si00200z <l
AL OIS "ON IEvd Fall o =" 7 ""kod AWODEHD 10-98Z8LL ¥E 1 1dN Z ‘TiddN 35010 ZGS00Z  bi
A e ° [ (NMOHS ION) ,5°2) '&vills 3 679609 ERE ” 1N «\_sz«N w%ﬁﬁ:ﬁx om%mmm m_
B I e W e e S Gt iR | | L o) o pst owee sonzy ool 8
33S SNOILJO 34INY 04 geee @ I (o)1 sei X 771 aaavaa ‘350H LONOT'Ld € X 2/ | ‘3S0H NOUMIOS SOZZLOZL §
SI9VHOVd 34INM IVYNOILdO i~ I 13 0Z) X z/} (3avuE 3SOH I Z/L | X z/1 | 'GMVESSOH  ¥££00Z S
! @ ! ‘13 g0l X Z/1 QEQNEE “350H 1 cldN Z/L 1 X Z/L | WENWAIS 3NN 95000 ¥
pa.inbo) E§/I..h 1 13 z6 X 7/) Q30vuE ‘3SOH 1 44N Z/) | ‘TiddiN 3070 955002 €
y & | (@) (8 X £/l G30MHE '3S0H  +08001 ZE€ | BYEH 5L X LdN .5} 00 ‘HOGT X104 06-0GIEH ¢

SUjYe oEN
A 3.
E\! (S3AN HUM G3SN 1ON A7e NOLLJO M3ITNOD
34V SWAU 13%ovaa 31220N)(es) o
I
o NOLLIO : .l
@ %J 24NN

AINO. NOUVOMddY "SS3dd—IH ¥D4 35N

06 ByvE T/1 X% SUO ‘MO8 00-ZIS0Z 31 ¥TEYOO
14NN #/1 9M1d 3did A10d
A1BH3SSY HOLVOIONI MO HE9TM  00-09%0Z O1C O (oS 10K) UM JUTIdMOD dWNd QAH NIJOEO9L0S Vi

¥ HIDUM ‘dVOONI 00-—1TSOZ BIE Ld0
T 3SOH .} X LN .l ‘Mog3 08£00T YIS 140 NOLSId NIML "ATEN3SSY dNNd  SS06—dON
z I NOISId T19NIS dH 'ATBN3SSY dind GSOL—dON L

—(209)
An\ L 39vND ¥3DTM  00-STSOZ IS
JATVA HOIHD TYNOLLHD g TOIJE5S3a  ~ON 18vd WAl

TOUAG5EId  “ON Lavd Fal g
| Q3UIND3Y SMOM 4O ¥3EANN 3HL NO ‘SHON 40 MIGNNN 3HL NO
@ NOILJO 34INM ¥O ¥31INOD 3SOO0HD ONION3J3Q AMVA SWEL 3NOS 40 SALD 3UON ONIONIJ30 AVENQOL JLI03dS
D oz

UNOA ¥OJ QIMINDIY LNOAY]
MOY ¥3d Q3HIND3Y ALD S3LVOIONI «
> __ NN

¥TLS09

&

Y4

"KINO MOM HOV3 ¥Od v
« QDRIVN S3LLUNVND

NMOHS 38 ION AVA

SNOLLJO “™MIO3dS :3HIO
‘A1EN3SSY TVAEN3D

ONV Siavd INGNBOVIdIY

404 (IANZUNI S| WV SIHL

(SMOM §£Z OL L)

WIALSAS ONIMOLINOW

Tve ¥VINAON M3IA MOTd,
YIOTIM UM SHOLVOIddY
S3I¥3S '00S9 ‘009

ONIgANTd dINDIT

440-1NHS ONIM

51-61-90 A aie o, 080D TYNOLJO 3
£1-42-90 1 ﬁu o.ﬁ
deVMDI00¥9 @@ .

27



33104dAHALSNIAVHDI00L9
[AY

£

)

(XYW SMOY L1 3ATVA 319NIS)
YIATIOHINOD FLvH NIAVY TWNOILAO HLIM
ONIGNNTd 3¥NSSIHd HOIH dT104INYIW—NON

AINO SHOLVOIddy S31¥3S 00v9 ‘00£9

ONIGWNTd ainoll :

1 w ¥/1 L 'ONNE YINVL dOL LO£06Z 98
ONIGNNTd ¥vg100L WHaN39 do4 | 6 HMORIE GG ORARSE S
3AINd JONIHIJIH ONIGANTd ¥v8T100L 33S ol 14 4 X .2/ ¥A3 d30vE8 ‘ONIent $0B00L  ¥S
ol SEMVAISOH M A10d '3AWANOIHD  10-9825LL €S
*l WB1/1 NIHS £99908LY
£96LL N/d LM SV T18VIVAY 3u¥ 91 N¥HL OL# SWal 1 W8/1L NIHS  29990EL¥
sl . JF/1 'NIHS wmmwmmmﬂ s
‘SMOY_40 HIENNN IHL z 92 ON Z/1 X3H "IN L [
NO 9NIONId3A HvaT100L ¥NOA HO4 SIUILNYND TWNLOV ”N OZ HONI N\ i \mmr_wﬁ_sxuo._ 00+ 16881 05
ANINY3L30 OL SIN3W3ONvddy INNOW HAINOJ 3HL OL H343d A 0Z HOMI N\— "HIAHSYMLY A oovlI8Bl Bt
Suod 40 eV, T T +Z OZ G¥9 Z/L T X ONZ/\ ¥3H U108 $C¥LC0BL 8
ol SSAINIIS AIS ‘dvD J1ZZON LT1€0G
"ATNO MOY 3INO HO4 JV » GIMNVN SAILLNVND i (LavHO 30I4¥O0 WO¥d 19313S) 30HINO
wl ¥3AZINIAVLS WY3NLS G10¥0S
ol AQ08 31ZZON 261005
MOT38 03LST SI¥Vd ONIMOTIO4 3HL
6 ‘e «l 40 HOV3 (1) S30NTONI ASSVY 31ZZON LIOVOS LY
9 . WSS |4 13¥0vdE T1ZZON  BLOBOSLY  9F
e | noy woiaL | *t SS .Z/1l X ldN +/1 8uva3SoH 668004 St
+l 4 % X .2/ YA3 3avEs ‘ONIBnL 0800} ¥
9 ¥ ,00'1—91/L ‘dW¥103SOH +¥2002  ©F
e Q3LUNO T
@ ¥ 2/l X LdN /¢ 8uva3IsoH ITvwad 6¥¥00Z 8l¥
D r) ¥ 3SOH /¢ X 1N $/€ 'MOBT3  9L£00T Vi¥
: .l 331 A¥vE3ISOH 0S0-GZ018H L
9 _ e N1 N/ L= %/8 'dNVID 3SOH 052002 O
N X /¢ Wad3 "ISOH 822002 6€
RIVOINVAC L ' e u_._mn,._o.m_.mwim"_.....ﬂ._.w 4 edo _%mhuowm <um
1 Zl G50-1£10-S L
T e () ! TIav0 TI0SNOO GBO-LL10-SLL L€
I (NMOHS LON) Nid TYMINM3L IWN  0¥0680Z} Q9§
6 (NMOHS 1ON) 9Nd ALAVD  00€0L0Z! Q9§
¢ wz;ox..,.. 10N) W3S 3BY0  6.9680Z1 89%
Z (NMOHS LON) M3IOANNOD O¥wMOVd W LLZ0LOZI VoS
| (NMOHS 1ON) M3ILO3NNOD QuWMOVd W4 6451021 9F
6S  (NMOHS 1ON) .82 ‘3IL 3€IM ONO1 £¥9609 GE
Sy, ¢ (NMOHS 1ON) ,G'Z1L ‘3L JdIM L¥OHS 6£9609 €
aatt S J "AD NOILJIS0S3d  "ON Lavd
Y, % 7 MOV /T 0 XYN OL dn v 2 oz
6—@% L ¥03 03sn S AOHIIN SIHL
% Tvd NOIVITTdaY
= Ll
5% 9z e
O 2
o¥
6¢
8¢ 0z g ¢ E s
L 0
Yy I3 \‘ .
[z & -
og 85 L1
SZ-£1-) A3M - g iz
£1—82—90 6z

YNVL 30 dOL Ni
Q3TIVISNI 9NNB
9s ¢
/ o1+
214
3NN N3N
JNVL

¥ 00FLI+81

v oovi6BBL S
4 LM OMdAH N3AVH ‘I3MOvHE  LIBE00LP b
4 ON Z/1 'I108-n  (B¥900L¥F €I
¥ 0Z 91—-B/¢€ XaH ‘NN 0089c¥8l ¢l
I 0Z 8/€ 'M3IHSYMMIO1 00Z16881 LI
Zz YOTG—CEL) Vd¥N ‘dWVID—N _ LBLS00LF Ol

1 ISd 091—0 'IONYD IWNSSIMd Ly$00L €%
1 ss .2/} % ldN v/1 'BuvBISOH 66800} ¢
L $/1 X | ONIHSNE ¥30N03d  S2000LT  IE
LONOT 14 €1 X ,Z/1 a30ivHE "ONIEnL 08001 0%
Z 9 INIW ‘dNVIO3SOH €9Y067 62
L 3S0H ,Z/L X 1dN +/) 'B¥vB3ISOH 62002 82
I L% #/1 | ONIHSNE ¥30na3¥  00LSZIZ L2
) #/1 | 'SS0M0 Al0d GZ106C 92
Z z/V x #/1L 'ONIddYL 4135 'MIMOS 61012/81 ST
z 0Z ONOI-B/E X3H 'INN  00BISYBL T
4 OZ 8/¢ 'M3IHSYMMO01 00Z1688) €T
L 13x0veE IATVA 122012 2T
| 440/N0 "JRILDITI ‘INWA SZIAA 12
Z 3SOH +/¢ X 1dW +/1 | 8dvE83ISOH SZ0-GZIBH 02
L B/V 1L OL .Z ONNdN0D ¥30Nd3Y  GZLOGLLZ 6L
| AT0d "039NVId , 2 ‘FAL 961c0¢ 8L

3S0H #/1 L X ldN #/1 | BHvEISO A

PEB-IL10~£90—1 6
L Z X 2 39NV14 ‘ONINdNOD LLP06C 8
| N3AVY ‘¥3LTWMOT4 €64—1£10—£90—1 £
S Wad3a 3ONV14 2 ‘LINSYD 62200C V9
S JONVT4 2 ‘dWVI03SOH 661€0€ 9
I 39NV14 ¢ X 3SOH ,6Z°| 'BYvE3SOH LI1Y06T S
L ONOT U4 £ X SC'L '3SOH H3AvadS GET002 Ay
] 9NOT L4 § X 5L ‘3SOH ¥3AvMdS €200 W
1 9NOT L4 02 X .S52°) '3SOH HM3AvHdS cez00z ¥
9 a .z — /1 L 'diWv1D 3S0H 96200C ¢
| SHSZ'L X ldW 0S'L 'MOBT3 Bu8H 06-SZ1/0SIEH Ve
| SH G2Z'L X INSZ') ‘MO BdvE3ISOH 06-GZLBH ¢
1 (NMOHS LON) 3In¥ 3aNS ‘LYvHO SShy VlI

ldo  .¥2€ X ,¥/C ‘SON3 M 3SOH AAH 28509

ld0  .¥2€ X ,Z/L 'SAN3 M 3SOH GAH $2£¥09 00

IldO  SISOH ONIMOTIO4 3HL ANV ‘dWnd SIANTONI

(NMOHS 10N) 1M 31T1dWOO dWNd "AAH N3AJOL09L0S N
1dO  AINO dWNd TYOIdRILNID ONNYHAAH £0910S
L NOLSId NIML ‘AT8WASSY dWNd  SSO6—dON
1 NOISHd T19NIS ‘A1BWN3SSY dWNd  SSOL—-dON |
NOILJMOS3d ON Ldvd W3l

v9

vie

00¥9 HO4 VNNV 00v9 J0 €2 3Ovd 33S
00£9 ¥04 VNNV 00€9 40 22 39vd 33S
SINANOAWNOO diind OL MNVL ¥Od

Ay



IMd YIATIOHINOO NIAVY ¥04 ¥00Z909 33S sl

'SONIM FHL 40 SON3 3HL1 Ol QuvMINO +Z
+MOM HOVZ WN1d ‘39vd SIHL NO (92 W3L) SSOUO HiM ONINNIO3E *C

IE]

I X .2/l VA3 g3aiveE ‘ONIBNL
A10d "INWANDIHD

9171 'NHS

B/ NHS

/L HIHS

9Z ON Z/L X3H LN

0Z HONI Z/1 “HIHSYMIDCT
0Z HINI 2/ 'H3HSYMLY S

‘wvg100L 3HL BANTd OL 3AIND 3ONINIA3Y ONIGWMT HvENOOL FHL 335 |35 o7 cus o/t 2 x one/l xan 108

SSIINIVLS IS ‘'dvd F1ZZON
(L¥vHO 301INO WON4 1OT13S)

'SMOY 40 ¥3IBWNN 3HL 3 MLS
NO SNION3d3ad dvET100L HNOA ¥O4 SAILINYND IWNLOV "” N_.__>mn_<mv_.w M.J«mmNoz
ANINYIALIA OL SINIWIONVEMY INNOW H3LIN0O 3FHL OL ¥343y MOT3E CAUSM SLMVd ONIMOTIOI 3HL

«1 40 HOV3 (1) S3ANTONI ASSVY T1ZZON

13MOvdE 31ZZON

el SS .2/L X ldN ¥/1 BHVBISOH

6 ol 1% X .2/) VA3 a30ivE8 ‘ONEnL
@ e o L0 1=91/L ‘dNVID3S0H

‘. peyjiwo

e ¥ Z/L X ldN +/¢ 8uvE3SOH ITvH3A

6 | ¥ 3SOH +/€ X 1dN ¥/ ‘MOET3

> MOY WOIdAL ol

© !
e ‘g3033N SALD WIOL N
©

g g ¥O4 SMOY 40 HIBWNN X ATdILINN | ¥

(©9) 'e + OBV SIUUNVND | &
z

._<Dz<zz_
SINOAYT ONIBNNMId 33S @
SONLLLIY ON3 ONIM

| e=2) 69 K

L

3

S

S

Sy e | SONW Jo NaINZD OL 482 ¢
SINN_ HoNveiE 1

£

[4

4

"
o~

-+

N
o

14
V&2

! ,
sz 4 5z i

Ll
iy 12

SONIM 3O ¥AIN3D NO 03LVI0)

¥vE100L JO ¥AINID NO J31vI0T

ot I
;11
N e
sz/LL/L
J3INZOHdAHNIAVHDI00E9 AN
) NVL 40 dOL NI
o« GITIVISNI ONNE

QOHI3W 3NIT HONvYE JATYA NIML ONISN
WALSAS (NIAVY) FdNSSIud HOIH(SMOY 2Z—2L 3IANTVA T)
ONIBWNNTd dI04INYN—NON

ATNO SYOLYOINddV S3IM3S 0099 ‘00%9 ‘00¢9
ONIGANTd dINOIT

331 gyva3soH

JHS/8 L = ¥/€ 'dNy1d 3SOH

X Jb/¢ Wad3 '3ISOH

JP/E L = #/E "dNI0 3SOH
"KINO MOY N0 (HOVE) w04 3w ¥ 3SOH ,¥/€ X 1dN #/1 | 'GuVEISOH

1dd HONI #/1 | "33L
LA/0 L 'DNNB MNVL dOL

gieviava, X #/1 1L Wad3 '3S0H

s$s

1Sd 091-0 "39M¥D 3HNSSIud
W2/ X LdN v/ ‘Bdve3soH

L% #/1 1 ONIHSNA ¥30na3y
(NMOHS 10N) .BZ "I M ONOT

I
l
6 ) 1 B w\., X _\ ozﬁ__u%m H3IDNAIY
9T POU SSOND 40 G305 HIOS L ONO1 I X .2/} 03awds "oNEnt
@ o, (R e o | 2 v 917, "arioason
9 Wil ¥ X L DL INOON 350H 271 X 14N 2/ 'SdvBasoH
h (MMOHS 1OM) ,5'Z1 ‘3L JMIM LMOHS

(NMOHS LON) Nid WNINE3L 3TVA

(NMOHS 1ON) 9n1d AULAVO
(NMOHS 10M) Tv3as 318v0

(NMOHS 10N} HILDINNOD QHWIOVd WA
(NMOHS LON) ¥ILOANNOD Qu¥wMOvd W

/1 L 'S5080 Al0d

(NMOHS 1ON) ‘TINHIANS ‘LHVYHD

"NOILJINOS3a
v

sg

08001
10—9825S}1
£9990EL¥
29990€L¥
19990€L¥
sl 74%:-1%
00v 16881
0o¥iigsl
¥CrLG08

£L215£0S
301410
S1o0¥0S
261005

£L10+0S

8C060ELY
658001
+08001
+¥2002

644002
9.4£002
0S0—-S4018H
052002
822002

062002
SL0-ST1aH
SzLlee
G6S10S
G£2002
LYE001L
658001
0800012
+08001
%2002
802002
0016212
£¥9609
6£9609
0¥0680Z1
00s0L0T!
6£9680T 1
64501021
L1Lo10zl

sziose
SGv¥

‘ON 1dvd

3NN NEN3Y
ANV

9Z Z X 91-8/C OV3H X3H '[10B 0LB9SO8BI dST
INN 3ATVA "D313 '[3¥OvHE dMv1D  LYBC00Ly 35T
INNOW 3ATWA D3T3 'I3MOVHE  OV6£00Lv 0SZ

92 0Z-%/1 'INNX3H 00LS€¥8L OS2

2Z ¥/) 'd3IHSYMX201 00016881 HSZ

2Z #/1 'M3IHSVMIY1d 00011881 VST

9z | X 0Z—%/L ¥3H 'Il08 TZLSS0BL ST

JZ ON9L-B/f X3H "INN 00BSEYBL  +Z

0Z 8/f 'M3IHSYMMDO1 00Zl6BBL €T

INOYHO 1OVEE INTVA 1Lzole 2z

440/ND 'DMIDTTI ANIVA SZI3A 12

(NMOHS 1ON) JTIOSNOD OF+ €81—1L10-€9 802
T1Gv0 TOHINOD 14 ZL §S0—1L10-GLL V02

T8O II0SNOD S80—1LL0-SLL 0T

#/1 L X ¥/L L Al0d ‘TddINISOTO SGS00C 61
(B3S0H 6Z'1) .06 MOET3 03INVYY & ocyosz 81
350H ¥/1 L X LdW #/1 | BuvE3ISOH SZI8H ¢}

0Z ON €i—=2/1 X3H LN 0OKLIPBL 91

9Z 2/1 007 'M3IHSWM 0O0¥LGEEL S

1 OMdAH N3AVE “IDIOVHE  LIEL00LY VL

ON Z/1 '0I08-N  L8¥900L €L

0Z 91-8/C X3H 'INN OOBSLPEL 2)

32 B/C 'MIHSYMMDOT DOZIGEEL 1)

(#9£5~CEL) VdWN 'dWVID-N  16LS00LF  OL
(452~E£¢ NYHL 91 NYHL D} SWAL S30NTONI
L3 ONUNNOW O¥dAH N3AVYH  FIBEGEL

3 NIAVY OAM3S 'JATWA $68—1L10—£90—1
3 2 X € 39NV 'ONITdNOD L1¥D62
l N3AVY “HILINMOT £64—1L10—£90—)
3 Z X T X Z 3ONVI4 ‘3L 961£0¢ 8
S NAd3 3ONVIS 2 LINSYO 622002 V!
S JONVY 2 'dIWWIDISOH 661£0¢
W uuz_-._k..uxmw_uixnu._..muéwo: h—.vomN
—
_.
*
w
—
—

N Eiidd OrNrerONN DRSS

ONDT L4 £ X .SZ') 'ISOH H3IAVMdS 6eZ002 BY
ONO1 L4 G X ,S2'} '3SOH N3AWMdS G£Z00Z VP
ONOT L3 0Z X 521 '3SOM d3AWNdS 622002 ¥
/b b 'dNVIO 3SOH $S200Z Ve

o2 - /L 1 ‘dMv1d 3S0H 952002 ¢
SHSZ L —idN 0S'L ‘MOSTI 8HE8H 06-SZ1/0SLEH V2
SHEZ' | X 1dWNSZ'| 'MOS13 BEVE3SOH 06-GZIBH 2

lLdo JF2E X ¥/€ ‘SONI M 3SOH OAH 25509

lLdo JH2E X 2/1 ‘SAN3 M 3SOH OAH #2509
S3SOH GAH SNIMOTI04 3HL % dWNd SIANTONI

L0 (NMOKS 40N} LIM 3ITTAWOD dWNd "QAH N3JOEO9LOS V!

) (0£0£6) AINO diind O¥dAH QAH £09105

L0 NOLSId MIML ‘ATBN3SSY dind  SS06—dON

1 NOiSId F1ONIS ‘ATEN3SSY dNNd SSOL—dON |

XD NOIIdROS3a  'ON Ldvd W

28A

0099 dO4 TVANVA 0098 J40 LZ 3OVd 33S

0z | 00¥9 HO4 TWNNVYW 00¥9 40 £2 30vd 338
vozZ 00€9 HO4 TWNNVA 00£9 40 2C 39vd 338
SININOJWOD dWNd OL XNVL ¥0d




¥ % OF ANV Ll NYHL 8 SWIL S3ANIONI

39VXOVd TII3 3040J TYNOLLJO 009€12

+Z (wos sod) .| — 91/Z JWVID 3SOH  ¥¥200Z 1S Lo (a8 ) X Z/| 03aiv¥g ‘ISOH +08001  OF
al (moJ Jod) IATYA J4OINHS ONIM OBNOD  £SS00S 0S oZ 8/, OL 91/S 'dWv10 3SOH +¥¥200C 62
SNOLLJO ¥3HLO ! ‘'S Z/L X ‘ldN /1 'BYVBISOH 658001 V8Z
\ s 'SS g/l X ‘IdN ¥/} 'BYvE3SOH_ 658001 B2
z ONEL=Z/ 1 1NN “X3H  00¥LL¥BlL 6¥ AINO NOLLYIMddY "SS3¥d—IH ¥04 3sn Z€ OL 82 SWalL
z Z/1 '"43HSVMMOO1 0O0VLEBBL BY
3 ‘ONEL-Z/1 ‘1108-n S¥S900Ly L¥ s ‘0,034 SV '$'S “IdN ¥/1 "and 9ZBO0Z /2T
°1d0 331 US X9 ‘IIMOvHE TIOAINVN  1£9200L¥ ! ISd 09} OL O '39NVD JMNSSIHd L¥E00L gg
8¢ ¥0 0f W3l o 331 'S'S 'L3¥Ovia TI0JINVW  090800LF  9¥ ! 06 X ‘LdN +/1 'M08713 133usS LLLO0Z o2
NI g3033N SY TIVISNI [4 ON9L—B/E . NN "X3H 0089¢¥BL S¥ L c1dN /1 % Z/) ‘ONIHSNB 9NIoNa3y 0LB0O0Z 2
[4 8/C 'MIHSYMMO0T1 00Z1688L ¥+ ‘1d0 'S'S 1M (+) '0I0JINVN  SE0BOOLY €2
l ._.,mzw—iw\n. ‘1108—nN 8701004y ¢€F ‘1d0 'S'S "1dN %mu_ ‘TddIN 350172 14002 22
S3IATVA 1 Wﬁoﬁﬁm%o%zdwﬁw :ﬁmﬂﬁu 6¥0800LY TV z 'S'S "INN X3H "ON me\m 00894481 12
- z 'S'S "NIHSYMMOOT 8/C l0Zigesl 02
@ TG Z 'S’ I8 ¥/L 1 X ON 91-8/¢ zceoeeel 6l
8% 1 ‘S'S 'I1M0d () 'CI0JINVW  £E0BOOLY 8l
ot I L X *ldN Z/1 ‘MOg13 BYVE3SOH £95002 Ll
. L L5 %1% .1 ‘3SOH M3AVNdAS  0000¥00L 91
o .l Q34I03dS SV 24NN B¢ z z/1 1 oL 91/11, ‘dAVID 3SOH 8¥200Z G}
! ) "14 89 X z/1 VA3 'ONIBNL 1 SH.SZ'L X IJRNGC'L 'MOET3 BYE3SOH 06-SZI8H Vbl
¢ 1 o) "4 #9 X T/1 VA3 ‘ONIEnlL | SH .5Z'} X ldWDS’L 'MOST3 BHE3SOH 06-GZ1/0SI18H ¥l
9 ! 9)°14 09 X Z/1 VA3 ‘ONIEnL 1d0 VO 00LZL “MNVL TWolldn3 620004 MO
I §i] "4 8% X Z/} vA3 'ONIEnL 1 . V9 00EL 'MNVL TWOLdM3  BZO0OL €l
1 yE| TS X 2/} YA3 'ONIENnL 1 IdN T ‘ATBNISSY ONNE MNVL 61002002 2l
1 1 ME| 8 X Z/1 VA3 'ONIBNL ! 1dN Z 'T1ddIN 3S010 £8500Z L1
(LM3A ¥ X “ZINOH 9) I I ME} ¥ X Z/) VA3 'ONIBNL  £00LLOSl BE 1 ‘1dN Z 'dvD TLI00Z €01
/AL ¥ X 9 V 1d TIM sL108—-n » C g8/t oL 94/ 'dNVI0 3SOH #2002 L& 3 LdN T ‘d3ldvav 3TV 041002 VOl
SNOLJO ONVIS TI03INVA L 2¥vYE3S0H ‘dv0 £LZ1€0S 9¢ I 1dN Z ‘AVM—¢ "3ATVA TTvE €1000c Ol
Pt 1¥3SNI B8uvEISOH £¥900S5 SE I 1dN 271 L X T ‘M3LdVOY ¥30N03¥  0Sl00ZZ 6
1 IMVHO 30L4I¥O WOM4 LO313IS DO € ! Z/L L X Z/1 | 'B¥vE3SOH YEE00Z 8
" SS ‘AQO8 JF1ZZON 261005 €€ z ¥/1 Z OL 91/5 | ‘dNv1D 3SOH 95z002 L
XINO NOLLVOMddV 'SS3yd—MOT 804 3Sn 6¢ OL £ SWaU 1 14 0L X 2/1 | '3S0H NOUMIOS G§04Z10Z) 9
1 z/L L X /1L | '8uvE3SOH L2002 S
.l dvo LZ1£0S boocIdN Z/1 L X Z/1 | "H3ANIVMLS 3NN a5000z v
.l L1¥VHO 30O WOM4 LO3T3S 30L41¥0 1 ‘IdN Z/1 L “TiddIN 35012 955002 €
P MIZMYEVLS WV3NLS G10¥0S 1 06 X idN &/ w | ‘M0813 1334IS 288002 ¢
SS ‘AQ08 I1ZZON 261005 (1iny} Z SW3L)'OMd dNNd OL MNVL 009gE1lZ
» | 40 HOva (1) S3GMONI ‘AQog T1ZZON LI10V0S 2Z¢
» ) 13MOoveE FN1ZZON  BEO6OELY IS 1d0 . #Z€ X /€ 'SON3 M 3SOH QAH +2£S09
» 1 ﬁ.: ‘14 89 X g/ 03QvdE ‘'3SOH ‘1d0  .¥ZE X .2/} 'SON3 M 3S0H QA $ZEF09
» ) %4 ¥9 X ¢/1 aaav¥g ‘ISOH 08001 S3SOH ONIMOTIOH IHL 2 dAnd S3ANTIONI
! ) ‘L4 09 X Z/\ @3qvy¥e ‘ISOH ‘1d0 9d dWNd TVOIININID GAH DEDEE NIJOEL9L0S VI
! #)) 14 89S X z/1 Q30v¥E ‘ISOH "1d0 dANd TVOLARUNID QAH O£0£6 £09105
1 fl} 'l 2ZS X ¢/) 43qIv¥E ‘3ISOH ‘1d0 NOISId NIML ‘AT8N3SSY dWNd  GS06—dIN
1 7)°14 ev X 2/1 Q3divie ‘3SOH 1 NOLSId TIONIS dH ‘ATBN3SSY dANd SSOL—dON |
XD NOILJIg0S3d ~ON 18vd W3l A0 NOLJIg0S30 ~ON Lavd Wall
L
8
9 4 "MVETIO0L OLIO3dS MNOA ¥O4

Q3Q33IN SIUUNVND IN3INODWOD
~ 3HL ININYAL3Q d13H Ol
; LSNOLYHISATI AT8NISSY
I GTO4INVA, 3HL Ol ¥343y
'NMOHS 3yv

SLINN 3uNSS3dd HOH

GNV MO ¥04 SININOJWOO

€
N
e..\\ ol
Vol
g0l

S39vVd ONIMOTIOZd NO SNOLVALISNTII
LA1GN3SSY TT04INVIN,

3JHL O1 Y343¥ °'SONLNNON

39NVO ALVNYALTY dOd

(NMOHS 3¥NSS3¥d MO1 ANV HOIH)

W3LSAS JT04INVA

‘KINO MOM HOV3 d¥0d Jyv
» OIMHVA SIILLNVND

ux:mm.ww“m um:wmwwm__ SHOLVONddY S3IH3S 0069
ONV 00%9
e~ , BNIGANM1d aIinort

ONIHSNE ¥30NA3Y el

29



INIWIONYHYY dTOHINVA 4NOA SMOHS
LvHL NOILYYLSNTII JHL OL ¥343d

L (A10d) 2/1 X ‘LdN ¥/ 'MOST13 GuvEISOH 8v£00Z L1 « GDRIVW SW3L NO S3ILLNVNO ¥04
L ‘1dN #/L X 2/ ‘ONIHSNS ‘a3y 018002 91
| 180d (¥) ‘G104INVW  S£0800L% Sl . Z/L X "ldN /1 ‘GuvE3SOH 658001 L
| ‘LdN Z/L ‘TiddIN 35010 ¥1200T ¥l N “LdN +/1 ‘onid 928002 9
1 1dN ¥/ ‘331 98/007 ¢l L 09L OL 0 ‘39NVD FMNSSI¥d 091006 S
1 LdN ¥/1 ‘TiddIN 35010 z1L00Z  Zl . 06 X 'LdN ¥/1 'MOg13 L33¥1S 1L00C ¥
" § AINO w 1¥ASNI 83VE3SOH ‘dv0 LZ1€0S Ll . ‘IdN ¥/L X Z/L ‘ONIHSNg "a3¥ 01800z ¢
« §3uNSSIUd—-0T .Z/1 ‘LMISNI SMVEISOH c¥900S Ol , L X ‘LdN 2/l 'MOog13 8uva3ISoH L9€00Z T
. { AINO } L¥VHO 30141¥0 OL ¥343y 00 6 L IiNg "OLN O/M—L31LNO 8 ‘TTOAINVW  06¥/00L% VL
_« J3¥NSSIUA—018 ~ AQO8 I1ZZON_‘¥3Ldvay Z61L00S _8 L i¥e "olW /M—L3LN0 8 ‘TI0JINVW  ££0800/% _L
AL NOILdINOSId  ON Lavd W3l [ALD NOILdINOS3d  ON Lyvd W3l
SANVHS €L (40) SYNVHS 6 ALIM
SINVHS G HLM GL | SINVHS ¢ HLM ¢ 1 e SSINVES £ ALM
rA
Te— dnnd
e | oL
MOY ‘va INO g
(c1) 40 (s1),
L —
¥l
- ¢ I SINVHS 8 HIM € | TSINVHS G HLM QO
. MOY €1 MNW
MoY SL (1
9

INIINNOW
JIVNSELTY
LL NV ‘Ol‘6'@ SWAL 40
8Z19V ATSNISSY NV HLIM £ W3L 30v1d3Y
ONLLN w%m W3LSAS J¥NSSIYd MOT ¥Od
SLVNRALTY QIO4INVA T33LS SSTINIVLS HLM ' o/ \ \w
{ ——agl
Be oL / NOILYH1ISNTT ATGWNISSY QTO4INVIN /mﬁ i E—-—-

LL 8002/3aNNr 3NSSI
STINLSQTANW



£6°0 "eb/'sq[ 0°0T
vI'T "|EB/'Sq 0'bT 760 "leb/'sal 0°6
90T "126/°5q1 0°ZT 88°0 133eM — "[eB/5q| vE'8
10T “[eb/'Sa1 00° 1T 180 "126/°5q1 0°8
00T N %8¢ — 'feb/'sq{ S9°0T 18°0 "1e6/°5q1 0°Z
101084 UOISI9AUOD uonnjos jo up_m_vg Jo0)peq UOISI3AUO) _._O_u:_om Jo u—_m_og

$3[qe} YdD 2A0qY 343 Ym Ajuo asn 1o} usbol}IN 04,82 Uey3 Joyjo suonnjos Buields 104 $1039E4 UOISISAUO) 4 4

ez | 28¢ | €s€ | Iib £ 114 98 €0T | 8T | LT 06T 0T Z€ 8¢ 8b 9 10 i3
STz | 8sT | wze | ez LLY 00T 8L 6 LIT | £ST vLT 00T 6¢C SE a4 65 §9'0 00T
¥0¢ | sk¢ | 90e | sob €SP 06 9971-9T6b vl 68 TTT | 6T S9'T 06 86-9T6% Lz £€ 34 s§ 19°0 06 19-916%
¢6T | TeC | 88 | #8E Va2 08 oL 8 SO0T | obT S§'T 08 9¢C 3 6€ 4] 85°0 08
991 | 00 | 6vz | €€ 0L°€ 09 19 €L 6 148 SE'T 09 €2 LT 123 Sb 0S°0 09
€1 | sS¢ | 61€ | 9zv €L 0zt 8L ¥6 0T | 4sT YT 0zt o€ 9¢ (13 65 99°0 0T
P6T | €£T | 6T | 68E 427 00T 44 98 LOT | £bT 65°'T 00T [z 43 T ¥S 090 001
S8T | TTC | 4z | e8¢ o1 06 95T-916t 89 8 o1 | 9grT 18°T 06 §6-9T6b 9z 1€ 8¢ 18 (50 06 65-9T6%
v | 80z | 19T | bE 98°€ 08 ¥9 LL 96 821 W' 08 74 6¢C 9¢ 14 $5°0 08
0ST | 18T | 92z | 710€E PEE 09 S5 L9 £8 11T £T'T 09 12 14 1€ W b0 09
681 | ft¢ | 8T | eLlE TCh 0z1 Sl 06 €11 | ostT 9T 0Z1T Lz €€ b [ 19°0 oeT
€/1 | £0C | 65T | 9vE b8'g 00T 89 8 €01 | (g1 (AN 00T (74 o€ 8¢ 0s 950 00T
¥9T | L6T | 9bz | ge€ v9'E 06 Lb1-9T6b 59 8L L6 0T T 06 €6-9T6% 124 6¢C 9 8t €5°0 06 95-9T6b
bST | SBT | 2€C | 60E g 08 19 €L 6 [44! 9€'T 08 £ Vid vE Sb 050 08
PET | T9T | TOT | 897 16'C 09 €S $9 08 90T 8T'T 09 ¥'61 £¢ 6¢ 6 €50 09
v/T | 80C | 19z | £¥E 98t 0cT /9 08 T0T | veT 6b'T ocT 9z i3 8€ 15 150 0ct
8ST | 06T | 8z | ZIE s'E 001 19 €L 26 [44: 9e'T 00T 4 8¢ SE es 750 00T
0ST | 08T | szz | TOE pE'E 06 ObT-9T6% 85 oL L8 91T 62T 06 68-9T6% €2 Lz bE S 050 06 §5-9T6%
T | 0LT | €TT | 8T sT'E 08 S§ 99 8 01T T 08 |4 (4 4> Az L0 08
€21 | £bT | 8T | 9bT €Lt 09 8t LS 174 S6 90'T 09 £'81 [44 x4 LE 150 09
0ST | 08T | Szz | T0E vEE 0zT 29 vL 6 £e1 LET 0T [ 8¢ vE 9 150 0¢T
LET | ¥9T | S0 | ¥iT ¥0'E 00T 95 89 ¥8 €rT LYA8 00T | ¥4 ¢ (43 [AZ (0 00T
OET | 95T | S6T | 092 68'C 06 ZET-9T6% ¥ ¥9 08 L0T 6T'T 06 £8-916% (174 ¥T oc o ¥b'0 06 75-9T6%
| T | b8T | SbT wue 08 0s 09 9L 10T (4% 08 68T £ 8z 8¢ W 08
90T | £TT | 6ST | zIe 9e'¢ 09 44 [4] 59 (8 £6°0 09 291 | S'6T 24 [43 9€'0 09
SET | 19T | oz | 692 66'C 0z1 ¥S 59 8 60T 1T 0zt 0¢ ¥T 0 b Sb'0 0zt
€21 | LbT | BT | 9bz (VArd 00T 05 65 122 66 o1t 0ot S'8T 44 8T LE 0 00T
LIT | ObT | SLT | €2z 65'C 06 SZI-9T6b 4% LS 1L 6 S0'T 06 08-9T6% 9T 1C 9z Sg 6£°0 06 64-9T6%
OTT | C€T | S9T | oTe vb'C 08 St €5 L9 68 66°0 08 L9T 0 (Y4 €e LEO 08

S6 vIT | €vT | 06T 1T 09 8€ 9 85 Ll $8°0 09 €pT | TLT 17 67 7€'0 09
LTT Wl | 9/T | sec 19°C ocT 8t S 72 S6 90T 0zt 6'8T (34 8¢ 8¢ wo oct
80T | 62T | 19T | STz 6£C 001 44 4] 59 8 16'0 00T LT 4 9z ¥e 8€0 00T
20T | Cer | €sT | €0z 97z 06 STI-916t T 0S 4] ] 26'0 06 S/-9T6% 9T | v'6T ¥T € 9g'0 06 Lb-9T6%
9% SIT | vbT | 26T 1 4 08 6 9% 85 L 98'0 08 €ST | 48T £C 1€ $E0 08

€8 001 | seT | 991 S8'T 09 ¥E ob 0S £9 SL°0 09 £€l | 09T 0z 44 0£'0 09

¥8 TOT | 921 | 891 (8T 14 W 0% £9 ¥8 €670 oct 8'ST | 68T ¥ 23 SE0 0zT

LL 26 SIT | e€sT 0L'T 00T 8¢ 9% (S i $8'0 00T VYD | €41 4 67 TE0 00T

€L (8 60T | 9bT 9T 06 0T1-9T6% 9€ 144 1 €L 18°0 06 0£-9T6Y SEr | T9T 0z k4 0£0 06 £b-9T6b
89 28 €01 | (€T ST 08 vE 32 s 89 9.0 08 TET | £'ST 0z 9z 67°0 08

65 1L 68 611 (430} 09 o€ 9¢ b 65 99'0 09 CTT | bET | 891 [44 SZ'0 09
ot | 12T | 1ST | 202 vee 0ct 6€ iy 65 8L (80 14 0%l | £9T 1T 8¢ €0 [i7a

26 OTT | 8ET | 8T v0'Z 00T 9 24 ] 44 080 00T 92T | T'ST | 68T Y4 82°0 00T

(8 SOT | T€T | S4T v6'T 06 L0T-9T6b vE 37 18 89 S0 06 89-9T6% el | 9T | T8t ve L0 06 0b-916%
4] 66 ¥er | st £8'T 08 [4 8¢ 8 v9 1L°0 08 1T | S€T | 69T x4 S2°0 08

1L 98 LOT | &bT 85°T 09 8¢ €€ w S§ 790 09 66 | 6TT | 6'%1 | 86T 72'0 09

06 L0T | BET | 6T 66T 0Tt 9¢ £ [ 72 080 0z1 LTT | 0T | 94T [X4 92°0 0cT

8 86 €21 | 91 4 00T €€ 6€ 6 99 €L°0 00T 80T | 0T | Tor 44 ¥Z'0 00T

L £6 91T | S§ST (7} 06 £01-9T6% 83 LE Ly 9 69°0 06 $9-9T6% $0T | v'21 | §'§T |4 £2°0 06 LE-9T6Y
A 88 01T | b1 £9'T 08 67 SE 124 65 590 08 S'6 | €11 | T | 68T 12°0 08

£9 9L 56 L21 W1 09 14 0 3 15 95°0 09 €8 | 001 | §Tr | 991 81°0 09
ydw ydw ydw ydw (WdD) ydw ydw ydw ydw (WdD) ydw ydw ydw ydw (Wd9)

uabosN usbonIN uabonin 5
9 s b £ %87 (1sd) "ON 3e(d 9 § 14 £ %87 (1sd) ‘ON S1eld 9 ] 14 £ %8z (1sd) ON 93e(d
bupeds youy gz uo BujAesds ainssaid SLUO Buroeds you; gz uo BuiAeids 8Inssdid Y Bupeds you gz uo BulAeids SINssald 41O

uaBoNN %87 Buikeids vdo Aypede) uaboN %8z BulAeids ydo Ayede) usBoAIN %8z BulAelds ¥do Ayede)

suonjos Jy61oMm 18YJ0 10) MO|I(] S3|qE] UOISIDAUDD DIS 4 4
(sBupeds youy zz uo uabonN v,8z GulAeids uo peseq sjqel)
saje|d 20410 916t Buisn uonew.ojuy uonedyddy

30



160 "|eb/sq1 0°0T
vl ‘[eb/'sq "1 760 ‘(e6/'sq} 0°6
90T '|eb/'sq| 0°2T 88°0 J1318M — '[eD/'sq| vE'8
107 "|eb/*sq) 00°TT /80 "|eb/'sql 0'8
00T N %82 — '1eb/'sq] §9°0T 18°0 "[eb/'sq1 0°L
Jojpeq :G_m._0>=OU uonnjos jo u—_m_wg 103084 :O_m‘_ﬂ>=OU :O_u_.__om Jo u—_m_ﬂg

s9]1qe) YdO 9A0qY 943 Y3m Ajuo asn 10j UdB0NIN 9%8Z Uey) JoY3o suoin|os BulAelds 104 5101084 UOISIDAUOD 4

€LY £0¢ 65¢ SPE £CS ozt €9 S/ 6 T4 061 174} £C 8¢ SE Ly TL0 1748
£ST 68T 9€T S1€ Ly 001 LS 69 o8 STt bLT 001 ¥4 9z € 134 S9°0 001
6b1 64T | 244 66¢ €S’y 06 991-9T6b +S 59 8 601 S9'T 06 86-9161 0z 124 o€ oy 19°0 06 19-916)
1549 691 11¢ 8¢ Ly 08 15 19 L 418 SS°T 08 1’61 X4 6C 8¢ 85°0 08
[44} 9bT €81 j424 0L'€ 09 144 [23 £9 68 GE'T 09 9'91 0z 14 33 20S°0 09
95T L8T PET e LY (1743 LS 69 98 SIT bLT 143 [44 9z €€ 124 99°'0 0zt
(349 TLT j4Y4 S8¢ [458 4 00T 4 £9 6L S0T 65T 00T 0z 4 113 or 090 001
SET 91 €02 TLT or'y 06 991-916b 0s 09 SL 001 18T 06 S6-9T6Y 8'8T €¢ 8¢ 8¢ S0 06 65-9161
11 £ST 161 5S¢ 98't 08 Va4 95 0L 6 Wt 08 LA )44 44 9¢ S0 08
]38 [433 991 12¢ bE'E 09 154 (514 19 18 [ X4y 09 b'st | S'8T (Y4 1€ (24" 09
6€T 9T 80¢ 84T j¥4 4 0zt SS 99 €8 [1)8 L9°T 0zt 0T 174 0t ov 190 [ir4 ¢
L2 ZsT 061 €52 8’ Q01 0S 09 SL 001 ST 001 S'8T [44 8¢ LE 950 00T
ir4 44} 08T (174 $9'E 06 LYT1-916% b4 LS 1L 96 124 06 £6-9T6% S°LT ¥4 9T SE £9°0 06 95-916%
€11 9€T 041 97¢ EV'E 08 (94 $S L9 06 9€°T 08 S°91 (174 14 €€ 0S°0 08
86 811 LbT 961 16T 09 6€ [A4 8s 8L 8T'T 09 TPt | T'LT 114 8z €50 09
Jx4N €ST 161 §S¢ 99'E 1143 6t 65 YL 86 6v°'T 714} 8'8T €C 8Z 8¢ LS50 [7r43
91T 6€T b 4 X4 SE 001 14 s L9 06 9e°T 001 LT 1¢ 9z vE 50 001
[1]83 [428 So1 02¢ PE'E 06 0bT-916% 34 15 +9 S8 6T 06 68-916¢ S91 0z 14 €€ 05°0 06 55-916%
0T 148 951 802 ST'E 08 114 8b 09 18 (44! 08 S'ST | 981 €2 1€ Y0 08
06 901 SET 08T €L°C 09 SE (44 (4 0L 90'T 09 V'ET 19T 0c LT 0 09
198 CET 991 [V[44 bE'E 0ct 114 VS 89 06 (ET ozt 8°9T 114 T4 ve 18°0 (1748
00T 1748 0ST 102 y0'E 00T 154 0S 29 €8 14 00T S'ST | 981 44 1€ LH°0 00T
96 144 ebT 161 68°C 06 ZET-916¢ 6€ vy 65 6L 61T 06 £8-916¢ SvT | PLT [44 62 b2 4l] 06 759160
06 80T SET 081 we 08 LE 4% SS 174 (49 08 6°€l | 99T 1T 8¢ w0 08
:14 £6 [4)8 99T 9E°C 09 [43 8¢ 8p 9 60 09 611 | EPT | 64T e 9€°0 09
66 81T 8bT 61 66'C 0zt ob 8t 09 08 jYa 0ct 6'bT | 8LT [44 0t b0 0zt
06 801 SET 08T €L°C 00T 9€E 144 14 €L or't 00T S'€T | T9T 174 x4 0 00T
S8 £0T :14) TLT 65'C 06 SZ1-916b SE a4 (4] 69 SO'T 06 08-916b 6CI | ¥'ST | €61 9z 6£°0 06 6t-916%
18 L6 j¥41 191 b2 08 €€ 6€ 6% <9 66'0 08 Ter | LvE | €8T e LEO 08
0L +8 S0t 6€T 1154 09 8¢ bE [44 95 580 09 S'0T | 9¢1 | ZL'ST ¥4 ZE0 09
98 €01 6C1 [441 19'C 0zt S€ k44 s 0L 90°'T 0zt 6€l | 99T ¢4 8¢ wo 0zt
6L 96 81T 8sT 9€°C 001 € 8¢ 8p +9 160 001 S'Cr | 0'ST | 887 S¢ 8£'0 001
SL 68 (433 6b1 9C'C 06 STT1-916% 0€ 9t 9 19 760 06 SL-916% 6'TT | €vT | 841 44 9£'0 06 L-916Y
0L +8 50T T (A4 08 8¢ 23 144 LS 980 08 TIT | S'€ET | 89T [44 +e0 08
19 EL 16 [44} G8'T 09 S¢C 0€ LE 6b SL°0 09 86 L'TT | 9%T 0C 0£°0 09
29 1A €6 [x43 /8T 0zt 1€ LE 9 19 €60 0zt 91T | 6ET | €41 €T SED ozt
99 L9 +8 [A} 0L'T 001 8¢ bE a4 99 580 00T 90T | LCT | 8'SI ¥4 €0 00T
€9 ¥9 08 L0T 91 06 0T1-916% x4 € oy €9 18°0 06 0£-916b 66 61T | 6'FT 0z 0g'0 06 9161
0S 09 SL 001 ST 08 T4 o€ 8¢ 0s 940 08 9'6 SIT | ¥PT T'6T 620 08
144 [43 59 (8 €T 09 [44 9 X3 144 99'0 09 8 8'6 €7 | $91 SZ°0 09
|74 68 1391 8bT 1244 0zt 6T bE 134 LS (80 0zt 0t | ECr | €91 0z 1€°0 [i143
L9 18 T0T GET $0°C 00T 9¢ [43 0,4 €9 080 00T 6 T'TT | 6'ET | §°8T 8¢°0 001
9 LL 96 8¢l 6T 06 L0T-916 T4 0t L€ 0S SL°0 06 89-916b 6'8 L0T | PET | ®LT Lo 06 0-916b
09 (44 6 121 €8T 08 4 8¢ SE Ly TL0 08 €8 6’8 ¥eT | §9T SZ'0 08
[45 £9 8L S01 8S°T 09 0¢ 144 0t 132 790 09 £L L'8 60T | S'¥T (44} 09
99 6L 66 1€1 66°T ¢t 9z 43 ob £9 08°0 0zt 9’8 €01 | 6¢CT | TLT 97’0 0zt
09 [44 06 0zt [4: ¢ 001 1 £4 6C 9€ 8b £€L°0 001 6L S'6 6'TT 8'sT yZ'0 00T
8 89 S8 1418 (42" 06 £01-9T60 €C x4 123 9% 690 06 G9-9T6F 9L 16 a4l St €0 06 LE-9T6b
S 59 18 80T €9'1T 08 j¥4 9¢ (4 £b 590 08 6’9 £8 +01 6'ET 10 08
9% 9s 0L £6 T 09 6T [44 8¢ LE 9570 09 19 [ 4 1°6 (44} 81°0 09
ydw ydw ydw ydw cmemmwwz yduw ydw ydw ydw cmﬁmwwz ydw ydw ydw ydw cmcmmwwz
9 S 14 £ %8z (1sd) *ON 33eld 9 S |4 £ %3z (1sd) *ON 238)d 9 S |2 € %8z (1sd) *ON 938|d
Bupeds youl gg uo Buiteads 2inssald 80 Bupeds you gg uo bujAeids HMSSSTd 3HO Bupeds you| og uo BulAe.ds 2Inssald 324U
uaboIN %8¢ Bulhelds ydo Ayoede) uabo.iN %8z buiAe.ds ydo Aypede) uabon)N %8z buiAesds yvdo Aoede)

suo1njos Jy619m 13Y310 10} MOJ3q SD|qe) UOISIDAUOD DSy 4
(sbuioeds youl g€ uo uaboniN %487 Guleids uo paseq ajqel)
sajeld 22310 9161 Buisn uonewlojur uonediddy

2



1670 "Ie6/'sai 0°01
P11 "1eb/'sq) 0'bT 260 "1eb/'sq1 0°6
90T ‘le6/'sq) 0°Z1 88°0 J33eM — '1eb/'sql vE'8
107 "1eb/’sql 00°TT /80 "[eb/'sq) 0°8
00T N %8¢ — "1eb/'sq) §9°0T 18°0 "185/5q1 0°L
10104 UOISIDAU0) uonnjos jo ybiap 10104 UOISI3AU0D uon|os jo ybiam

s3|qe] YdD dA0qY 3U3 YIim AJuo asn 10j udbou3IN 2468Z uel) J3ylo suoijnjos GuiAeads 10j s10]10e4 UOISIDAUOD 4 4

9tT P91 +0¢ €LC €S oct 0S 6S YL 66 06°1T 0ct S'8T (44 8¢ LE L0 0zt
[ Z4¢ 6bT 98T 6bC Ly 001 54 bS 89 16 vLT 001 69T 0t 14 bE 59°0 001
81T [44} LT 9£C £9'% 06 991-916F 134 4 +9 98 S9'T 06 86-916t 6°ST T'6T {4 43 190 06 19-916%
111 £ET L9T (444 'y 08 o 1% 18 18 SS°T 08 ST | T'8I £ 0g 85°0 08
96 911 428 £61 0LE 09 SE [44 £S5 0L SET 09 TET | L'ST 0¢ 9¢ Z05°0 09
€T 8bT 581 14 €LY 0zt St 5 89 16 LT 1748 [AYAS ¥4 9¢ be 990 0ct
€11 SET 691 144 (43 4 001 184 0s 9 £8 6S°T 001 9'ST | 8'8T 14 1€ 09°0 00T
£0T 8¢1 091 144 [1)8 4 06 991-916b 6¢ Ly 65 6L 18T 06 S6-9T6b 6'vl | 8°LT [44 (13 L5°0 06 65-916¢
10T 1z 1ST 10T 98'€ 08 LE 144 SS L wT 08 TvT | 69T 1¢ 8¢ S0 08
/8 SOT 1€1 LT bE'E 09 [43 6€ 8t 9 €T 09 7Cr | 9T | T8T |24 (b0 09
01t €T 991 61¢ 1Ty br43 (24 [45 59 (8 L91 0¢t 69T | T'6T T € 19°0 0zZ1
001 0zt 0ST 00¢ bg'e 00T 114 14 65 6L P4 | 00T 9bT | SLT [44 6¢ 850 00T
S8 144 F44? 06T b9°€ 06 LHT-9T6Y 8t 94 SS 14 2" 06 €6-916v €T | 99T 1¢ 8T £5°0 06 99-916¢
68 L0T bET 6LT eb'e 08 SE (%4 €S TL 8E'T 08 0ET 9'ST 14 9¢ 0S°0 08
LL £6 911 GST L6°C 09 1€ LE 9% 19 8T'T 09 CTTIT | SET | -69T [44 Eb0 09
TOT Tt TST T0C 98’E 174} 6E 44 89 8L 6v°'T 0ct 6'bT 8'/LT (44 0g £S°0 (1749
26 (1]83 8€T €81 7S°E 00T SE 134 €5 1L 9e'T 00T S'ET | €91 0¢ x4 750 00T
(8 0t TET VLT ve'E 06 0b1-916% vE ob 0s £9 6C'T 06 68-916¢ 0ET 9'ST oc 8¢ 0s'0 06 §5-916t
8 86 €Tt +8T STE 08 € 8¢ 8y b9 T 08 T | LPT | P8T 174 JA 1] 08
1L 58 L01 1 €L°T 09 8¢ 33 1t SS 90'T 09 90T | £21 | 6'ST 1¢ %0 09
L8 01 1€1 pLT bE'E 1748 9¢ 134 bS 1L LE°T 0zt €€T | 6'ST 0z LT 15°0 0zt
6L S6 61T 8sT v0'E 00T €€ 6€ 6 59 STt 00T faras L'bT 8T 144 L¥°0 00T
SL 06 €It 1581 68'C 06 CET-916b 1€ LE Ly 29 6T'T 06 £8-916b S'IT | 8€T | TLT X4 j24l] 06 25-916%
T’ 58 901 wi (44 08 6¢ SE 24 8s [4¢ 08 60T | T'ET | $'91 [44 w0 08
19 174 6 [X43 9€°C 09 S¢ 0f 8E 0S L60 09 b'6 €T | T'bI | 8'81T 9¢'0 09
8L €6 LIT 9sT 66'C 0zt € 8E A4 €8 1T 0zt LTT | TPT | 941 £€C [520] 0zt
L S8 L0T wl €L°C 001 6¢ 14 124 LS oT'T 00T L0T 8'CT 091 T¢ v'0 00T
L8 18 T0T S6T 65°C 06 STI-916F Lt €€ 184 SS SO'T 06 08-916% ot [44! st (174 6€°0 06 6v-916%
9 9L 56 L1 bt 08 9T 1€ 6€ 4] 660 08 96 91T | ST | €61 LE°0 08
SS 88 £8 01T 11'¢ 09 [44 [x4 33 144 580 09 €8 66 vZr | 891 E0 09
89 8 01 9eT 16°C \74 8T 13 1+ 59 90°T 143 6°07 T€T | $91 44 w0 0zT
29 74 €6 Y48 6E'C 00T 14 o€ 8€ 1S L6°0 00T 6'6 6'1T 6'p1 0¢ 8€'0 00T
65 TL 88 81T 8¢'C 06 STT-916¢ vt 6¢ 9€E 8b <60 06 S/-916 v'6 €11 |48 8'81 9¢€'0 06 L9161
SS 8 €8 111 (A4 08 (44 x4 %3 14 980 08 68 9'0T | €€T | /LT vE0 08
8y 85 [44 96 S8°T 09 S61 [ X4 62 6E SL°0 09 L'L (4 91T | $'91 0€'0 09
6v 89 SL L6 18'T 1741 [Z4 6¢ 9¢ 8t €6°0 0zt T'6 60T | LET | ¢'8T SED 0zt
144 €9 99 68 LT oot (44 44 €€ 144 S8°0 001 €8 0°0 ser L8T €0 00T
44 18 €9 +8 9'1T 06 0T1-916¢ ¥4 T4 € w 18°0 06 0£-916F 8L v'6 LTT | 9°ST 0g'0 06 9161
ov 8t 65 6L 9T 08 g6t 144 0€ 114 9.0 08 9L T'6 €11 T'sT 6C°0 08
bE 1t [4 69 (4% 09 LT 12 9 bE 99°0 09 S'9 8L L6 6'CT fr41] 09
89 0L 88 1T [Z43 0zt 54 [z <3 Sh (80 3143 '8 L6 Ter | Tor 1€°0 0zt
€S +9 08 SOT +0°C 00T 12 T4 1€ w 080 00T (4 8'8 60T | 9%T 870 00T
1S 19 9L 101 6’1 06 £L0T-916F 96T [ x4 6¢ 6€ SL°0 06 89-916¢ 0L '8 90T | Tl L0 06 0b-916¥
34 LS 44 56 €8T 08 S8T [44 8¢ LE 1£°0 08 S9 8L 86 €T S0 08
154 0§ 29 £8 89'T 09 091 | €61 124 [43 790 09 'S 69 9'8 S'TT 7’0 09
4] 29 8L 01 66°T 0zt 1¢ T4 1€ r44 080 0zt 89 T'8 0T | SET 9Z'0 0zt
vy LS 1L S6 81 00T 06T X4 62 8¢ €0 001 €9 S'L ¥'6 Set |74 00T
14 S L9 06 [4AN ! 06 €01-9T6% 08T [44 Lz 9t 690 06 $9-916t 08 L 06 0zt £7°0 06 LE-916V
w 1S ¥9 S8 €91 08 691 0t T4 12 §9°0 08 ) 9'q 8 6°0T 10 08
LE (44 95 SL T 09 9'pT 9'/T [44 6¢ 95°0 09 8 8'S [4 96 810 09
ydw | ydw ydw | ydw (4dD) ydw | ydw [ ydw | ydw (WdD) ydw | ydw | ydw | ydw (WdD)
uabonN - uabo.N uaboniN .
9 S |2 £ %87 (1) ON 38id 9 S 4 £ . (1sd) "ON 238]d 9 S |4 € %0z (1sd) NE
Bupeds you gg uo Bukeds | SMSSSM | @HO Bupeds you| gg uo Bueids | PSS | S2LKO Bupeds youl g uo Bukeids | 55| WO
uabonIN %8¢ bulAesds ydo fpeder uaboaN g48¢ BulAelds yvdo Apede) uaboIN %8z BiAelds ydo Apede)

suoiInjos Jybiam 13410 10} MO[9q SI|GE) UOISIDAUGD IS4 4
(sBuyeds your ge uo uabosN 9,8z HulAeids uo paseq ajqey)
sajeld dYQ 9161 buisn uonewsojuy uonedjddy

32



32A



60—22—01 /A3d
ZNOLEOV

INIS3T4d OL 100Z WOd4
gnH 3J3Y4—3ONVYNILNIVAN
(I NOILY¥INID)
ATGW3SSY ¥3LTN0D /SO

33



SIAN *X3H “ONgL—g/1 3sn 1108—-N ., 494 310N l a3iddi¥ 02 ‘3avIi8 ¥3LIN0D LZ0S0ELV
ﬁ.._zo JI0NIdS onmonnhrm_ (¥ve H.L X AZ) "ONEL-Z/L ‘[108-N 0€L20ELy 62 14 1 X ANOZ=Z/1 ‘1108 133HM  Z2s/s08l
(WOIN3A L) "Di¥E ONILNNOW 9EL60ELy 82 ¥ ‘Q'l 2/ "83HSVM D01 O00vi6B8L
Mx<m H.9 X wa *ONLL—8/6 ‘1108—-n /+8600LY I Iv3S 3ISVIN9  9Z£0€00V
I (TYNOLLJO) 100L NOIVTIVISNI dvO 1Snd 00SS00Lv 8 uvel H.¥ X A8) "ONLL-8/S 'L[I0B-N +#Sl0l0Ly 62 l Z/L | X TE/S 'Nid ¥3LLOD 92,0968l
Tqu_,_,wm.‘, .8) “IMH8 ONILNNOW 888B60¢Ly BC l ANNYL-8/Z ‘LNN Q3LL0TS £SE00ELY
I dv0 L2808 L¥ (¥v8 H.E X AE) ONLL-8/G '1108—-n L/990FLF 62 l ¥3IHSYM T1ANIIS TEE00ELY
I 1¥VHO J0UINO WOMH .LOFT3S o Et-To I} 4 mbm “IM3A LE) “LMYE ONILNNOW LO660LL l Tvas 1SN INIR—-0 ISE066LY
] Y3IZNvavls AvVILS GLOYOS SV TVOLLM3A £) ‘13MOoviE ONIINNOW ZEL60ELy 8T l dv0 I1SnNd £1SS00Ly
I d3Ldvav Z6100S6 V¥ (uva HZ/L T X AZ/) 2) 'ONLL—8/S 'L108—N 6699004y 62 l ¥3NNI ‘INQO ONI¥V3E  8YSSO0LV
I 3anL z/t X "LdN #/1 'S'S ‘BdvE3ISOH 66800l €F (TWoILM3A LZ/L Z) “1M¥E ONIINNOW /8860LL 8T i ¥AINO “INOD ONIRIVIE 8¥0S00LY
1 13M0vNE T1ZZON  BL060ELY TV SNOILZO 13XMOvHE ONUNNOW d3HIO I Y¥3INO ‘dnO ONIIVAS 0LOS00LY
‘140 (LdIMSHOVE) ‘FJINM QINDIT  0SL60ELY Mmzm Hot X ...(,vw ‘ONLL—-8/S ‘1108~-N 919i00%¥ l Y3NNI ‘dnO ONIMVIS  0LSSO0LY
1d0 m_.h-mamxu&v 'ONIHSNE 0/M ‘34INX AMO  6SL60Eiv ] uva H.9 X A%) 'ONLI—-8/S ‘L108—-n 1S6900LF 62 1 1l % 0L SW3U SdNO HUM BNH LSE00ELY
'1d0 SMSHOVE) ‘ONIHSNE/M ‘LdINY AMQ  BYL60ELy b L @lS (WOUN3A F) ‘I3MOVHE ONUNNOW £6860£Ly 82 Gl QL 6 _SWaL S3ONTONI
"LdO 38nL S'S Maﬁamom ‘J4INY QINDM B9+L00LY ! #/L T X #/1 'Nid TI04 ZgOLIS8L LT (s108 ® W3S 0/M) AL31dW0D BNH  0SELO0EL¥
‘140 QuYMNOZ) ‘A4INX QINDM Z¥L60SLY I | X Z&/S 'Nid y3LIO0 ZZLO09S8I
1dO  (OMVMHO4) ‘ONIHSNE O/Mm ‘3AINM AMO  ¥EL60ELY ‘04Nl 404 SWIISAS OV TIVO [ ¥/ L X Z/L ‘Nid SIAT1D 8Z¥Lbes!
1 (QuvmN04) "ONIHSNE/M "34INX ANQ  SEL60ELy  OF Mﬁ_zo HY) ONIMS "MIS3Y S1 uvE .BL ¥6¥1S00LF Z HIANVLIY ONIMJS ‘1108 343 LHSLOELY
Z ONEL=Z/L “INN X3H 00vZLb8BL  6¢ AINO H1) ONIMS "dIS3M S1 uva 8L 16¥1S00LY [ ONIMdS NOISSIMdWNOD  ¥ZSLOCLY
4 Z/1 '¥3IHSYMMOO0T O00vl688! 8¢ (SAVM HLOHE) ONIMS "MIS3M Gl dvEe Bl 6¥1S00LY Z dvO ONIMJS O0£S10ELY
[4 Z/1 'M3IHSYMUIYY  oobLissl /¢ JINO HY) ONIMS "MIS3d .0l u¥vB .8l divIS00LY L4 'ONLL—8/G ‘LNN “X3H 006.0Vv81
Z #/L T X "ONEL-2Z/Ll ‘1108 Ze¥LS081 g9f JINO H1) ONIMS “d1S3H .01 ¥vE 8L 1/¥1900Ly [4 1HOWYLS ‘MY¥3Z 3ISVANO SOBLO6SL
L 9L/l ‘WIHS §£9990¢Ly (SAVM HLOS) ONIMS "H1S3H .0l ¥v8 BL L¥1SO0LY [1d0 HO BNH O/M) "H'H ‘13X0VH8 NIVW 89S60LLty
L g/1 'WIHS Z9990¢L¥y TIBYIIVAY "930 SI ONY 930 Ol 1 HO BOH O/M) “HT ‘13X0vHB NIVW  0LS608Lv
L ¥/1 'MIHS 19990£lb  GF INIMS GILDIMISIY/M ¥vVE ¥311N02  TTWNOLLDO (3aviE O/M) 12 OL L SWaL S3ANTONI
4 ONCL=Z/L 'INN 'X3H 00vLLb8L  ¥E| [1dO (L2 WAU TIOND 2L ‘MyE T3AMS Y3ALIN0D  LIB60ELY [1d0 "H'Y ‘AIBWISSY BNH/M INB NIYW  89S60LL¥
Z Z/1 'M3HSYMMD01 O00vLEsBlL  £F 1 (2 mdu TONI) 81 'MVE 13AIMS ¥3LN0D  LLBSOELY 92 ‘HA 'ATBWISSY BNH/M INE NIYW  OLS60LLY
[ Z/1L T X "ONEL-2/1 ‘1108 ¥$Ev¥LS0BL  2€ 3 QIONVI4 "ONSL—8/E ‘INN 'X3H 00896+¥81 14 Z¢ OL | SW3ll S3amIoN
z ‘ONLI=8/S ‘INN *¥X3H 006LL¥8L le L avaH SSNYL ‘L X "ON9L-8/F ‘L7108 0l8ccogl +Z | [LdO "H'¥ ‘AIBW3SSY 3av1E % 'IMNE8 NIVW  GOLLOELY
I 8/G '¥IHSYM©D0T 00916881 o] l UIAVIOS  LTEI0ELY | N4 1 "H ‘ATBWN3SSY 3avi8 ® M8 NIVW  S06608.i¥
ALD NOILdI¥OS3a "ON Ldvd W3l ALD NOILJI¥OS3a 'ON 1dvd W3l ALD NOILdI¥IS3Q "ON livd
Aipp |pas espaib pup dpa jsnp sy} o} sbowop Joj »oEYD
‘aoupusjUIDW JDjNBa) ou pasu piNOYs Pud oy|—Joj—paspalb si qny Jsynod YL ‘pasinbas j g days Jed ysnipy
‘AiDp 32UDJDS[O 3JIUY PUD 3pD|q J3YNOS Ay} 10adsu| abpbio}s UOSDES—jOo—puUd Joy 3sDAIG puy “Apfeam sjowinol Joq [aams 9y} @aspesb uonosedo play Buung 0L
A@dndas pauajybly S! 2IDMpIDY |[D 3InS MOW 6
*ApjnbaJ paysnipo—aJd 8q ©} IADY [|IM SHuy BY] FION quied sy} 10
25UDIDA[D 0JIZ 0} 2iUY Y} ISN[PD PUD SJUBUIBJUNDID 3Y} JO JNOUNJ OLIUSDIE WINWIXDW JO itod ayy suluLIAYEp O} 2po|q J9)no2 U} Mooy ‘I|gissed so
abpa @po|q 2y} 0} @sofp so pauciysod ag pinoys (Op Wejl) U jdems pIoMIo) UL “J0|S BU} JO Ao0q B} O} 109 Jamo] 3Y} Pup OIS PU) jo juol) ay} o}
jloq Jeddn ayy 8)0207 "dasmsyIDq WNWIXDW ulD}qe 0} pauciiisod aq pinoys (v ES__W ajiuy jdamsyooq ay| ‘26pa app|q 2y} o} SARDJA uoysed sjuy auy 1snlpy 8
1joq Sy} jO Poay Y} O} JXPU JIYSDMIDY) BY} PUD 33Y00UQ U} JO IPISHIDG AL} USSMIaq
paoojd aq pjnoys pepsau jou swiys Aup pup (UonoJisn|)l 995) 3@300JG Iy} O} XU P3YOIC| 2 pinoys poay Heq syl ILON 'spuy suyy Buiggru noyym
ayuy sy jo pod jomgy ‘doy eyy ssod upo Jedouds Ay} Py} oS ybnous Joj 2pojq IY} WoJy ADMD Sq pnoys ajuy syl jo doy ay) “Ayigo Bupino ysosy
5,3pD|q 3y} ujUIDW (|IiM sty (L d9)s 995) POUDIDID 0JIZ 10 335 BQ OS|D pinoys ajiuy U] "SIW(} [|0 10 SpDjg Y} PUysq S| YUY S} JO DIUD JSMO|
Sy} pub ayuy 3y} jo Juiod Sy} DY} IAISSqO nok uonn|oAss Iyejdwos D IpD|q BY} S3oj0. nok SO oy} OS JBUUDW D Ul SWiYs Sy} [|DjSuUl pub 393|135
(6¢ PUD B¢ ‘(€ SwWay) siompioy puo (gg way) sjeq ‘(G weyl) SWIYS Sy} UM AQUIISSD Jaynod auy o} (1¥ 10 OF way) ajuy oy} s|quiassy L
-A|eJnoes @JoMpiDy By} uelyby pup yydep peuissp ey} O} ©pD|q I8N0l By} snlpy ‘g
‘Aluc bnus aJompioy sy} I|quiassy
‘(b§ PUD € SWa}l) SJoMpIDY puo (Zg way) syoq ay} Yy ua)sDy puo (gZ wey) sSI0.q Bupunow sy} o} SBIQISSSD JBYN0D B IBISUl °G
‘(1§ PuUD Og SWwe})) eiompioy puo (62 wey) s}0G—n 8y} YUM US}SD} puD Buiopds pasissp ayy 30 (8 wey) E3opiq Bununows sy) uopisod -y
"(Lz wsy) uid (o4 By} ||DJSU| "}@ODIQ UiDW Byy
jo doj uo sdojs uoow by By} Usemieq peuojised si Uoq ¢ X | Gy} euns eg ‘(1 wey) 39%904q UIDW 8y} o} (97 Wa}) JOq [BAIMS BY} elquisssy "¢
*(Sz we} puD HZ We}) SIDMPIDY BY} UM epoiq eyl o} (£Z wey) Jedpios ey} (pesn #) pup ‘qny euy o} (ZZT wey) epojq 8y} sjquiessy g

‘paagIyoD i uonpiedo |ouuou pibu |y uocisusy Buuds suyy usyby ‘Buunoo

s1 Buidduy psjyoedes J| eunpoy Bupids sinjowssd @snoo |(im Bujxel) @AISseoX3 'awi) oy} jo jsow piby Buiols s{ LUUD JBYN0D BL} 8UNsS SOl O} HOBYD
uonpuado pjey Jnok Buung -uoporuisqo ples o Bumily usym Ajuo dn duy PINOYS WUD JBYNoD YL "SUOHIPUOD Pjal [BuLou io0) ejonbepo eq p|noys syl
-aunssaid opojq spunod czg opiosd oy pepooj—sid sio sbupds duy sy} puo Kojopj 8y} 0 S|qWessD—aid SJD gNY PUD }9HODIG UIDW /E9Y JNOA

1SIT S1dvd ONV SNOILONHLISNI ONILNNOW
22/82/10°A 8NH 33YJI—JONVYNILNIVA #

STeNoLCoV (I NOILYY3IN3I9) K1GN3SSVY 9aL1N00 Z89V

NG IDWOMND

—



ce

ONIMS
Q31014153
T¥YNOILdO

V62

0]

IN3S3dd OL £00Z WOYA
STYNYNOP ANV gNH J3¥4—3JONYNILNIVI
(Il NOILYYAN39)

A1GNISSY d311N00 /T OV

LL=G1—=ZL ‘AR
ENILEDY

14°]

g

[4]

1S

0s

35



I (TVNOLLdO) 100L NOLVTIVISNI dvD 1SN 00GS00Lt  SS

b dvd LTLE0S  #S | [idO (TvoUN3A ,8) ‘I3MOVHE ONUNNOW 88860€lLr 9E
L JHVHO 30UINO WOMd4 1D313S PHNO0 £S5 Mmﬂm H. X A¥) 'ONLL=8/S ‘1108—N 919100%¥

L Y3IZNvavis NvLS Glo0¥0S ¢S I MvE H,9 X A¥) ONLI—8/S '[108—N LS6900LF LS
) y3ldvay 261008 1S L rais (wOlLN3A JF) I3MOVME ONLINNOW €£68608Lt  9€

———

¥3INO ‘3INOD ONIMY3E

¥3LN0  'dND ONI¥V3E

¥3NNI *dNO ONIY3E

8L %® Ll SW3L SdNO HUM 8nH

8¥0S00Ly 61
010S00L%  8i
0lsso0Ly LI
lsgooesy 9l

L 38nL /L X "ldN ¥/1 'S'S ‘BuvEISOH 658001 0S L QIONY1d ‘ON9L-B/E INN "X3H 00896+v8l GE 2z OL w_‘. SW3L S3ANONI
*1d0 ("H'Y) 130ov¥E T1ZZON B8E0L66Ly V6¥ | | L Qv3H SSNYL 'L X "ONSL—-8/¢ °'L108 Ol8EE08lL  +¢ (s1108 ® vas O/M) 3L31dWOD 8NH  0SE00SLY
"1d0 (auvoNyLS) (M) 13¥ovee I1ZZON B8L060EL¥y  6¥ | | L ) 3IdVYOS 1Z690sLy g€ | | 2 ONOL—#/% 'INN "X3H 0689+¥8L Gl
140 38nL 'S'S MSLNOM4) ‘3dINM QINDN  8S¥LOSLY AINO 34INY LdIMS INOM4/M 3SN "LdO SE OL €€ SWAL | |t /¢ 4IHSYM I¥1d 008lsB8L bl
‘1d0 JIMSINOME) “IJINY QINDN ZYLB0ELY I aIddiy .0Z ‘'30v18 N3N0 LZOSOSLy  TE| | b ONLLSYD OMVONYIS ‘dvO ONIddS GBOLOOLF £
‘1d0 (1Ld3IMsSHovE) “F4INM Qinbn  96/60sLy  8b | | | /1 T X 8/¢ 'Nid NOISNVdX3 9colLisgL 1e| |} INIMAS NOISSINANOD G9SL00L% T
[4 ONEL=Z/1 ‘LNN "X3H OO¥LL¥BL 4P| |1 ‘@1 Z/1 L YIHSYM ONINIVI3¥ gzgoogsl  of | | L JHOE—YIINNOD HUM ‘dvD ONINdS LZSP00Lv L1
z 2/ 'MIHSYMMDOT 00¥L68BL  9F L Z/L L % Z&/S 'Nid ¥3LI0D 92,0958l Ol
z Z/| ‘MIHSYMIVId 00¥LiB8L G¥ ‘04Nl 304 SWALSAS 9V TIVO | Z/L T X ¥/¢ 'Nid S0 sesivsel 6
z +/1 T X ONEL=Z/1 ‘1108 Zg¥iS08L H¥ AINO HY ONIMS "HIS3¥ S ¥va .8l ¥S¥LSOOLY 1 HIANIVIZY ONINJS ‘L108 3A3 81S¥00Ly 8
L gL/l ‘WHS €£9990¢/¥ AINO H] ONIMS "MIS3¥ Gl ¥va .81 IS¥IS00LY } 30IN9 L1708 343  8989-T L
1 8/1L 'WIHS 29990y (SAVM HLOS) ONIMS “¥ISIM S| ¥vE .81 S¥IS00L¥ l T X 8/¢ 'Nid NOISNvdX3 sgollssl 9
1 +/1 'WHS 19990£L% £¥ AINO HY ONIMS "MIS3¥ 0| ¥vE .8l ¥i¥lS00LY 1 Q1 8/¢ | ‘MIHSYM ONINIWLIY 9zZgoogBl S
3GNL L X £ ¥0 9 X 9 M Q034 (€) 2¢ #® ¥ ‘OF SWAL ATNO H1 ONIMS "H1S3¥ .0l 4¥v8 .BL T¥¥LS00L¥
z ‘ONEL-Z/1 'LNN 'X3H 00¥LL¥8L TV (SAVM HLOB) ONIMS "MIS3M 0l ¥v8 .8l +¥lS00LY V62
[4 T/l 'M3IHSYMNODT OOoviessl v FEVIVAY *930 G1 ONY "930 Ol 140 34INY LJIMS INOMA H'Y ‘Wav LOAd LOSPLOLY W
z Z/L T % ONEL-Z/L '1108 +¥E¥/S08L OF INIMS QILOMISIN/M V8 M3LINOD  TYNOLJO I 3JINY LdIMS INOMd 'HT "WYY LOAld LOS¥00ZF  +
z ONLL—8/S ‘INN X3H O006/1¥8L 6€| | | CuUVONVIS .8l ‘¥vE TIAIMS HILIN0D gISYOSLy 62| | 2 ‘a1 8/ | "ONIHSNE LOAld €G6600LF £
z g/S ‘MIHSYMXMOOT o009LeBBL 8T | | ¥ Q1 Z/1 "MIHSYM 001 ooviesst 8Z| [ Z ‘a1 Z/L | ‘ONIHSNE 13AMS  $S6600LF T
b L X 4ANOZ—Z/L ‘1108 133HM 226508l £z | [IdO  ONVH IHOIM 'SONIHSNE/M INISNOH 00S¥LOL¥
¥ ONEL=Z/1 ‘INN "X3H oobLivBL 6C | | | 7v3S 3SV3IYO 9TE0L00F 9T | | I (ais) 'HM 'SONIHSNE/M ONISNOH 00S¥00Ly L
4 T/l "MIHSYMMO0T 00+i688L 8% L ¢/l L X 2€/S ‘Nid ¥3LLOD 9Z/09S81 ST (30v18 0/M) LE OL L SWAL S3ANTONI
z  (uvE H.l X >Lw ONEL—Z/L '1108—N OSLZOELy LS| |1 ANNYL—8/L ‘INN Q3LIOTS £S£00E8L%  +2 | [idO AONVH LHOIM '8NH/M "IN NIVW Q0S¥ IELY
| TYOLY3A .£) 'L3NOVHE ONILNNOW 9£/608Ly VOE | | L YIHSVM T1ONIIS zZc£o0es+ €z | | L (QuvaNvwls) "H1 ‘8NH/M “1MM8 NIVW  00SOEL¥
l v3S I1Snd ONIN-O LSE066LF €T Z€ OL | SWAL S3aNIONI
Mmsm H.9 X ?mw ONLL—8/S ‘1108—N /¥B600L 1 dvD 1SN €16800L%  1Z | [140  GNVH LHOIY ‘30vIE % 'LYH8 NIvW  0001SE0V
dve Hov X A9) ONLL—-8/S 'L108-N 510104y LS| | L N3NNI 'INCD ONIVIE  8bSs00/y 07 | | L (QuvOnviS) "HT1 '30v18 % "Li¥8 NIvW  0000S£0Y
ALD NOLLdIN0S3d ON Livd W3l ALD NOLLJINOS3Id  °ON Lavd W3l ALD NOILJINOS3A "ON Livd WLl

‘gNH N3LTN0O V 3DIAN3S OL 3¥NA300¥d P} jeeys ejosodss @es ‘esnpeooud Jiodes Jod
-sbulysng ssa|—aspoJb UM Pe|qUIGSED 810 S|DUINO[ |sAMS Gy} 'Bjj| JOj PesDRID pup pejpes 4o sqny eyl ‘paiinbas s Buyooiign| uonoiado piel} oN

[AINO T10NIds _00£008LY Nl ‘Alednoes pausiybl} S| GUDMpPIDY ||D BJNS DK

“Auojnbos pajsnipo—aJ pup Apuasnbayy payosdsul 8q pnoys uofysod ajuwy ayj ‘IION "4uR 8yl
Buiggns jnoups spuy ey jo ‘pod oy ‘doy sy ssod uod sadoios eyy oyy os ybnous uoj apojq Sy wosy ADMD 99 PINoYs 84Uy By jO doy syl -juiod
Iy} 10 20UDJDBD CIBZ O} VYUY BUY} SN(PD PUD SOUBIBHWNDID BY} JO JNOUNS JLRUSIIB WNLIXOW jO julod By} PUILLIIIGP O} BPD|q J9JINO3 Y} 930j0Y
igo Buiyno Ysp4} §,8pD|Q @Y} UIDIUIDW (M SIYL '9UDJDBID 0487 “B|qissod SO obpa apo|q oy} 0} 950|2 S0 pauonisod @q pinoys syluy jdems jucyy By

J10Q 9y} JO PDAY By} O} JXSU JSUYSDM ID|) BY) PUD I@4I0.Q 3Uy 4O 3pis HIDQ SU} uaaMaq peop|d 3q pjnoys papeau jou swiys Auo puo (uoposisnili a9s)
19%oDIq SUy O} JXeU PoYDSC| G PINOYS POBY 3O OUY '9JON O[S BuY JO ¥ODQ BUY O} }jog JeMo| Su} PUD JO[s BU} JO Juol) Uy o} jjogq Jaddn sy 930007
-deams}oDg WiNUIXDW UiD}qo o0} pauciysod Bq pinoys ejiuy 3dasydpg ey) "SaWL |0 j0 SpDjq By pulysq S ajluy U} jo DaUD JoMmo|

Gy} puo sjw ey} jo juied syj joy) 995 nok uopnjoass sjadwos o apo|q By} 8jojol nof sp JOY} OS JOUUDW D Ul SWIYS By} [|D}sUl puD 08|85

(L PUD 9 ‘Gh SWoY) SUDMPIDY PuUD (b Wey) SHOq ‘(S Wel) Swiys sy} yum Aqussso soynod sy o} (BY weyl) eyiwy By} °|quisssy

‘Ajanoes ssompioy sy} ueyybiy puo yydep pesissp ey} 0} 8pD|q J63N0O e} isnipy

*Aluo Bnus G.DMpPJOY Oy} B|quIessy
‘(Z¥ PuD | SWayl) esompipy pup (OF Wey) S}OQ 8y} Yy ueysDy puo (9¢ wey) seyopsg Bujunow By} ul S8IqUIBSSD J8}N03 By} [{DISU]

*(6¢ PUD g¢ WS SIDMPIDY puD (£ wey) }og—n 8y} Yum USISD} puD Buioods peuisep eyj 0 (9¢ wey) jexyopiq Bununow ey) uonisod

‘(1 wey) ud pup (0¢ wey) Joysom By} ||DISU| "JSHODUq UIDW 8y} jo
do} uo sbn| |0.UOD [BAIMS By} UGBM}aq pouolysod S| UDQ [BAIMS By} 3.NS Bg AlQuissED 3939D1q By} 0} (6Z We)) JDq [IAIMS By} e|quiessy
“(GE ® € SWoY) eIOMPIDY Sy} UyM BPDIq By} o} (£ Woy) Jadoios eup (pesn 4) pup ‘gny ey} O} (g wey) epo|q ey s|qusssy

‘poAsiysD st uojosede jouwuou pibu |} uoisuey Buuds eyy usyyby ‘Buuinso

51 Buidduy pejoedas y| esnpoj Buuds eunjowesd esnoo |m Buixel) saissedx3 owin Iy} jo jsow pibu Buifo}s S| WUD J9}N0D @Y} 2UNE DWW 0} Foayd

uoijosedo piey Jnok Buung ‘uononnsqo pios o Bunyy usym m:o dn duj piNoys WUD J9YINO3 BYL 'SUCIIPUOD Plaly |DWOU Joj 8lonbapp 8q pinoys siyl
-ginsseid apojq spunod Qpg @piosd oy peppojeid s} Buuds duy ey pup Kiojopy suj 3o pejquiessp—aJd @40 qQny PUD VDG WDW ||| UBD LEDY JNOA

1SN S1¥vd ANV SNOILONYLISNI ONLINNOW
22/82/10 ‘A3 STYNYNOr NV 8NH 3344—JONVNILNIVAN

STENoLEDY ( nownsnas) LTGWISSY ¥ALTN0D LEOV

O
N



SRYCLTHBMF

PROCEDURE TO SERVICE A COULTER HUB
“MAINTENANCE-FREE” HUB

The factory procedure to assemble the coulter hub has been developed to obtain maximum life and to
eliminate damage to the components. IT IS IMPORTANT to understand and follow this procedure when
servicing the coulter hub. If possible, obtain an illustration of the coulter before proceeding.

ASSEMBLE THE COULTER HUB AS FOLLOWS.
1: Pre-pack the inner bearing cone with grease and insert it into the back of the hub.

2: Add grease to cover the back of the bearing and cup. CAUTION — CAUTION : Do not “fill” the back of
the hub with grease. Do not get any grease on the sealing seat for the grease seal. The seal is treated
with a sealing agent and grease or oil on the sealing surface will destroy the effectiveness of the seal. If
there is any grease on the sealing surface in the hub wipe it with a degreasing agent.

3: Carefully insert the grease seal. Do not get any grease on the outer sealing surface of the seal. Tap or
press the seal in place. Make sure the seal is entering and seating squarely.

4: Turn the hub over and fill the center cavity with grease. Pre-pack the outer bearing with grease and
insert it into the hub.

5: Position the hub on the spindle and install the spindle washer and the slotted nut.

6: Rotate the hub by hand while tightening the slotted nut until the hub locks-up. This will align and seat
the bearing rollers. Back off the nut until you can freely rotate the hub by hand and install the cotter pin.
Bend the ends of the cotter pin “down” only. Not one half up and one half down.

7: Completely fill the front cavity of the hub with grease.

8: Inspect the hub to make sure it is properly assembled and then install the dust cap.
CAUTION: Once the dust cap is installed it cannot be removed with out destroying it. Take care to be
sure the dust cap is square to the bore when starting and seating it. An old dust cap or a piece of
tubing with the right 1. D. and O. D. may be helpful.

9: You may now assemble the coulter blade. During field operation check the coulter blade periodically for
wobble. This could be a result of hitting rocks and/or normal wear. Re-adjust the bearing tension
(see step 6). Wobble in the hub could damage the seal and cause bearing failure. Note that you will
need to install a new dust cap after a bearing adjustment. REVIEW step 8.

37



(Q3LOVMINOD ¥IANIMAD OMNVIAAH)
(NOILISOd GNNOYD NI NMOQ) _I_uu

er—
(T33HM ¥9) _
_J.mw
M3IA UDBI
HLOIM T3AVEL 3LYWIXO¥ddY
8 14 L1
& _oﬁaa_m_m (G3GN3LX3 H3IANIAD QAH)
Z £ (NOILISOd 1MOJSNVML NI dn) 5
: SNIQvY_ ONINYNL
| .-ON-. | - b
_ | SNVL ainon 0 Ay
.—O_vﬁ|~m
_ 1HOI3H
ONIddIHS
1HOI3H &) 6.8
TIAVL )
IIVAIXOHddY ¥
Joi-11 Jr-z H

HIONIT ONiddirs = 6

(NOISY3A 9002 NVHL SNIavd ONINMNL Y¥3LMOHS)
(£00Z ¥04 Q3SIAIY SV)

LL—¥Z—20 A3 JIMIAN ANV 200< SNOILVOIHI0ddS
ENIEST R AdAVO ANV ovd100L Sd1d4s 00v9



MISC STAGGER BRACKETS 053012
FOR 6400 TOOLBARS ONLY

2 FOR
38"
1 SPACING ONLY
3
4
7 X 7 SQ

TOOLBAR REF

SEE THE APPROPRIATE TOOLBAR LAYOUT FOR THE ROW SPACING
DESIRED TO DETERMINE PROPER LOCATION OF BRACKETS

ITEM PART NO. DESCRIPTION (30" SPACING) QTY

47015001 STD STAGGER BRACKET 2
18058479 BOLT, HEX 3/4—10 NC X 9.50 LG GRS ZC 4
18891800 LOCKWASHER, 3/4 ZC 4
4
v

AGIN =

18418400 NUT, HEX 3/4-10 NC ZC
ITEM PART NO. DESCRIPTION (12 ROW 38" SP)Q

47015001 STD STAGGER BRACKET 2
18058479 BOLT, HEX 3/4—10 NC X 9.50 LG GRS ZC 4
18891800 LOCKWASHER, 3/4 ZC 4
18418400 NUT, HEX 3/4—10 NC ZC 4
47305140 SPECIAL COULTER MOUNT BRKT 2

ITEM PART NO. DESCRIPTION (17 ROW 22" SP) Qrv

NAEGWN -

1 47015001 STD STAGGER BRACKET 6
2 18058479 BOLT, HEX 3/4-10 NC X 9.50 LG GR5 zC 12
3 18891800 LOCKWASHER, 3/4 ZC 12
4 18418400 NUT, HEX 3/4-10 NC ZC 12
ITEM PART NO. DESCRIPTION (22 ROW 20" SP) arY
1 47015001 STD STAGGER BRACKET 10
2 18058479 BOLT, HEX 3/4—10 NC X 9.50 LG GRS zC 20
3 18891800 LOCKWASHER, 3/4 ZC 20
4 18418400 NUT, HEX 3/4-10 NC ZC 20

57



MISC STAGGER BRACKETS REV 060812
FOR 6300 & 6400 TOOLBARS ONLY

2 FOR
* SPECIAL COULTER

38"
1 SPACING ONLY MOUNT BRACKET

7 X 7 SQ
TOOLBAR REF

SEE THE APPROPRIATE TOOLBAR LAYOUT FOR THE ROW SPACING
DESIRED TO DETERMINE PROPER LOCATION OF BRACKETS

ITEM PART NO. DESCRIPTION (12 ROW 30" SP) ary

47015001 STD STAGGER BRACKET

18058479 BOLT, HEX 3/4—10 NC X 9.50 LG GRS ZC
18891800 LOCKWASHER, 3/4 ZC

18418400 NUT, HEX 3/4—10 NC ZC

ITEM PART NO. DESCRIPTION (12 ROW 38" SP)a

47015001 STD STAGGER BRACKET

18058479 BOLT, HEX 3/4—10 NC X 9.50 LG GRS ZC
18891800 LOCKWASHER, 3/4 ZC

18418400 NUT, HEX 3/4-10 NC ZC

47305140 SPECIAL COULTER MOUNT BRACKET
47302730 U—BOLT, 1/2-13

18891400 LOCKWASHER, 1/2 ZC

18417400 NUT, HEX 1/2-13 ZC

SEE SHANK LAYOUTS FOR AN EXAMPLE HOW 47305140
(SPECIAL COULTER MOUNT BRACKET) IS USED NEAR HINGE
IN THE SHANK LAYOUT SECTION OF THIS MANUAL.

AN —

o0 BANDDERN |j AADN

OO\IO)UT*-P(»II\)—‘

*

40



o~
i

ﬁw . ? J_
—
NOILISOd—40—1N0 S3IHONI ¢
Sl ¥31N0o 1Syl 310N ||
INIOVAS HONI 8¢ 1V " L
smod zu | P T T——1m
SYILTIN0D LSOV Ile L1 &l
-0 ) ) » -——0r—
|—H-85—

T —
1d (2) &l
0¥ 1S0SLY - . . )

13X0vyg vio3dS

+
4

IVOILOVEd SISV
ONIM AYVANOD3IS JHL NO n al
1N0 dv4 SV ST133HM 39NVO INNOW =i — K=

INIOVAS HONI 0% 1V M

SMOY Gl : Y
S¥31IN0D LEOV — @ P

NOILYOMddY aIndi
0182 10,/A3 4O4 SH¥ILIN0D HLIM

OPINHSHYS dvd100L S3ld4S 0079




a341IN03Y 1ON SONIM ANVANOD3S oz ] |
NMOHS SV ST133HM 3FONVO LNNOW i H i
ONIOVdS HONI 0% 1V r“ |
SMOd |1 - ||m.7w
SYILTIN0D LSOV — —
1
' —goz—{—foe e—f—0¢ 7

o

/0—90—90 ASSY ISNOH NI_ONINNAd J3NINY3I1Id SYM SIHL 4

_w s A B S3ONVYVATO G1aM OL 3ANA ATLHONS AMVA AVA WIA =+
| lmom_f || - _
NMOHS SY ST133HM J9NVvO INNOW i — i
ONIDVAS HONI 0¢ 1V M 11 - m.
SMOY ¢ lla — =l
SYILTNOD LSOV & L

—Eoe—|-GozfAR—os—|—oe—|—foe | -Bor—I-Hsz e——0g——os-Fhifsz—|-Hoe |

L0—90—90 ASSY 3ISNOH NI ONINNG QINIAYILIA SVYM SIHL
NOILYOIlddyY dlndll SIONVHVITO Q13M OL 3nd ATLHOMS AIVA AVA WId +

Lo-80=50 /A 404 SY3LIN0D HLM
SRR gvE100L S3Y3S 00%9




626200LY

HLAIM T13AVYL F1VINIXOPddY
W8 4 L1

HLAIM ONIddIHS
A EEE R

. 0Tk _
_

MBIA 1DBJ

1HOI3H
TIAVHL
JLVAIXOAddY

fe

43

' - i o
I
& = + _
B i |
[ i _
IVOILOVEd St SY 2 Red | :
ONIM AMYANOD3S 3HL NO | il
1NO dv4 SY ST3FHM 39NvD INNOW =il ] Rl=
+
ONIOVdS HONI 0¢ 1V | o | m+ n
SMOY 21 = £=
S e’
Sqd31TNO0D LSOV 6Z6C00/
=g 4] L)
£C6200LY | 1) £G/00L¥ / £G/000LY £CBL00LY
S 0§LS00LY dAL IT
/I (2) 6T6£00L%
1S3y
—gz—| 9NIGT04 LIn¥3Ad 0L SAN3 NO ST St IIos

ONIC104 LIW¥3d OL SON3 NO ST 57—
NOILVOIlddY dINDIN
d04 SH3ILTINOD HLIm
£1-81~90 A3Y

£1-S0-+40 ONd dva 1001l S3I4dS 00%9

OEXLIMNYS




hose

hosebarb
elbow

ITEM| @TY | PARTNUMBER DESCRIPTION
601547 COMPLETE RINSE TANK KIT
KIT INCLUDES ALL ITEMS
1 THRU 8
47005781 |RINSE TANK MOUNTING KIT
INCLUDES ITEMS
2 THRU 8 ONLY
1 | 1 [CRM6000-30 |RINSE TANK ASSEMBLY
INCLUDES HOSE, VALVE,
CAP, AND FITTINGS
2 | 2 [ 47005780 | RINSE TANK BRACKET
3 | 4 [18026422 | BOLT, HEX 5/16 X 1/2SS
4 | 4 [18991110 LOCKWASHER, 5/16 SS
5 | 4 |18991100 FLATWASHER, 5/16 SS
6 | 2 [47006545 |U-BOLT 4 X 6 TUBE)
6A | 2 U-BOLT ¢4 X 5 TUBED
7 | 4 |18891400 LOCKWASHER, 1/2 ZP
8 | 4 |18417400 NUT, HEX, 1/2-13 ZP

44

RINSE  TANK
ASSEMEBLY

*\—@ U-BOLT, FITS 4 X 6 TUBE

U-BOLT ¢4 X 6 TUBE)

FITS 6000, 6300, 6400, 63500, 6600
FITS 7000, 7200, 7300, 8000, 8500

OR

U-BOLT, FITS 3 X 5 TUBE

U-BOLT ¢3 X S TUBE)
FITS 6200 ONLY

MOUNTING INSTRUCTIONS

MOUNT TO THE LH HITCH POLE
WITH BRACKETS ON THE INSIDE
OF THE HITCH POLE. DRAIN
VALVE ON TANK TO THE
OUTSIDE. MOUNT FOR MAXIMUM
DRAINAGE THRU SPIGOT USING
ADJUSTMENT HOLES.

5781-MANUAL
12-03-12



SWaJsAg DY PuUBHESH EGP ‘077 aINindLBY puejesH

0SESS NIN UOSUIYOINH M L AMH 081 L ‘SSeippe 0} Jway | Jiedal Jo sAep g UIYIM pajiugns 8 jsnw swiejd Ajuelepy 0202 ‘¥ JaquisAroN
ajeq snje)s ainjeubis pazuoyny
ainjeubis 19)nqLysia
‘|ejof wieln Ajueuepp
ajey ApnoH X | SHH loge
”wmmcmaxm apIsInQO mc_Uz_oc_ 180D sUed |ejod
loge] azjwsay| pauwlopad Yop, 2quosaq
ON 99l10AY| sasuadx3 apIsinQ
(s)waiqoid aquosag
Jieday ajeqg
joayeq | ainjed sl HelS Auelepn
‘N'I'd "ON [9poN
apo9 [ejsod Ajuno)
alelg A1D
aweN Jawojsny
ON "ON
|ejo panoiddy |ejo] Joingquisiq uopduosaqg AD JaquinN Med Japio doys 100y IsIg
NIWdIND3A “ “ OT1 ‘ain}{nouBY puejlleeH
e 2N INYOH NIVTO ALNVHYVM LEADET
puepiesH & % puejppesH Z's




